s=amranas. FCC RF Test Report Report No. : FR371207D

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 15E RSS247-AVG
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv dF ~ dBuv  dBuv a8 dE
1 0.486 33.39 -22.84 56.23 23.20 -0.03 10.22 QF
2 0.486 23.79 -22.44 46.23 13.60 -0.03 10.22 Average
3 0.527 32.67 -23.33 56.00 22.51 —0.04 10.20 QF
4 0.527 22.47 -23.53 46.00 12.31 -0.04 10.20 Average
5% 0.579 28.74 -17.26 56.00 28.60 -0.05 10.19 QF
6 0.579 28.64 -17.36 46.00 18.50 —0.05 10.19 Average
7 0.739 28.88 -27.12 56.00 18.80 -0.07 10.15 QF
g 0.739 18.28 -27.72 46.00 B.20 -0.07 10.15 Average
9 1.153 28.19 —27.81 56.00 18.20 -0.11 10.10 QP
10 1.153 15.59 —30.41 46.00 5.60 -0.11 10.10 Average
11 10.125 28.71 -31.29 60.00 18.21 -0.16 10.66 QF
12 10.125 18.81 -31.19 50.00 8.31 -0.16 10.66 Average
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
15E RS$247-QP

60.0 |

15E RSS247-AVG

10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB  dBuV  dBuV dB dB
1 0.486 34.35 -21.88 5h6.23 24.20 —0.07 10.22 QP
2 0.486 32.05 -14.18 46.23 21.90 -0.07 10.22 Average
3 0.50% 35.64 -20.36 56.00 25.50 —0.07 10.21 QP
4 0.505 33.04 -12.96 46.00 22.90 —0.07 10.21 Average
) 0.573 43.02 -12.98 56.00 32.90 -0.07 10.19 QP
6 * 0.573 40.22 -5.78 46.00 30.10 —0.07 10.19 Average
7 0.739 30.28 -25.72 5H6.00 20.20 —0.07 10.15 QP
B 0.739 25.68 -20.32 46.00 15.860 -0.07 10.15 Average
] 0.904 28.23 -27.77 56.00 18.20 —0.09 10.12 QP
10 0.904 24,73 -21.27 46.00 14.70 —0.09 10.12 Average
11 10.620 26.07 -33.93 60.00 15.50 -0.19 10.76 QF
12 10,620 20.17 —29.83 50.00 9.60 -0.19 10.76 Average

Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Test Enai : c Relative Humidity : | 41~42%

est Engineer - arry Temperature : 22~23 C
Radiated Spurious Emission Test Modes

Mode Band (BGa:g Antenna Modulation ‘ Channel ‘ Frequency g::: Remark
Mode 1 U-NII-1 5.15-5.25 0 802.11a 36 5180 6Mbps -
Mode 2 U-NII-1 5.15-5.25 0 802.11a 44 5220 6Mbps -
Mode 3 U-NII-1 5.15-5.25 0 802.11a 48 5240 6Mbps -
Mode 4 U-NII-2A 5.25-5.35 0 802.11a 52 5280 6Mbps -
Mode 5 U-NII-2A 5.25-5.35 0 802.11a 60 5300 6Mbps -
Mode 6 U-NII-2A 5.25-5.35 0 802.11a 64 5320 6Mbps -
Mode 7 U-NII-2C 5.47-5.725 0 802.11a 100 5500 6Mbps -
Mode 8 U-NII-2C 5.47-5.725 0 802.11a 116 5580 6Mbps -
Mode 9 U-NII-2C 5.47-5.725 0 802.11a 140 5700 6Mbps -
Mode 10 U-NII-1 5.15-5.25 CDD 0+1 @ 802.11ac VHT20 36 5180 MCSO0 -
Mode 11 U-NII-1 5.15-5.25 CDD 0+1 802.11ac VHT20 44 5220 MCSO0 -
Mode 12 U-NII-1 5.15-5.25 CDD 0+1 802.11ac VHT20 48 5240 MCSO0 -
Mode 13 | U-NII-2A 5.25-5.35 CDD 0+1 = 802.11ac VHT20 52 5280 MCSO0 -
Mode 14 U-NII-2A 5.25-5.35 CDD 0+1 802.11ac VHT20 60 5300 MCSO0 -
Mode 15 U-NII-2A 5.25-5.35 CDD 0+1 802.11ac VHT20 64 5320 MCSO0 -
Mode 16 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT20 100 5500 MCSO0 -
Mode 17 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT20 116 5580 MCSO0 -
Mode 18 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT20 140 5700 MCSO0 -
Mode 19 U-NII-1 5.15-5.25 CDD 0+1 @ 802.11ac VHT40 38 5190 MCSO0 -
Mode 20 U-NII-1 5.15-5.25 CDD 0+1 @ 802.11ac VHT40 46 5230 MCSO0 -
Mode 21 U-NII-2A 5.25-5.35 CDD 0+1 802.11ac VHT40 54 5270 MCSO0 -
Mode 22 U-NII-2A 5.25-5.35 CDD 0+1 802.11ac VHT40 62 5310 MCSO -
Mode 23 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT40 102 5510 MCSO -
Mode 24 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT40 110 5550 MCSO -
Mode 25 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT40 134 5670 MCSO -
Mode 26 U-NII-1 5.15-5.25 CDD 0+1 @ 802.11ac VHT80 42 5210 MCSO0 -
Mode 27 | U-NII-2A 5.25-5.35 CDD 0+1 @ 802.11ac VHT80 58 5290 MCSO0 -
Mode 28 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT80 106 5530 MCSO0 -
Mode 30 U-NII-3 5.725-5.85 0 802.11a 149 5745 6Mbps -
Mode 31 U-NII-3 5.725-5.85 0 802.11a 157 5785 6Mbps -
Mode 32 U-NII-3 5.725-5.85 0 802.11a 165 5825 6Mbps -
Mode 33 U-NII-3 5.725-5.85 CDD 0+1 802.11ac VHT20 149 5745 MCSO -
Mode 34 U-NII-3 5.725-5.85 CDD 0+1 802.11ac VHT20 157 5785 MCSO -
Mode 35 U-NII-3 5.725-5.85 CDD 0+1 802.11ac VHT20 165 5825 MCSO0 -
Mode 36 U-NII-3 5.725-5.85 CDD 0+1 802.11ac VHT40 151 5755 MCSO0 -
Mode 37 U-NII-3 5.725-5.85 CDD 0+1 802.11ac VHT40 159 5795 MCSO0 -
Mode 38 U-NII-3 5.725-5.85 CDD 0+1 802.11ac VHT80 155 5775 MCSO0 -
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Summary of each worse mode

Mode Modulation Ch. ('I:vrlquz) (dléi\ca}lm) (dlé'un\]/';m) M(%ré;)m Pol. i?/zk Result Remark
1 802.11a 36 5149.70 50.11 54.00 -3.89 H AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 49.47 68.20 -18.73 Y, PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 15653.70 46.86 54.00 -7.14 \% Average Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 15720.00 48.68 54.00 -5.32 Y, AVERAGE Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 15783.50 46.59 54.00 -7.41 \% Average Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 15900.00 48.53 54.00 -5.47 \Y, AVERAGE Pass Harmonic
6 802.11a 64 5350.20 50.70 54.00 -3.30 H AVERAGE Pass Band Edge
6 802.11a 64 | 10640.00 43.53 74.00 -30.47 H PEAK Pass Harmonic
7 802.11a 100 | 5468.72 64.49 68.20 -3.71 H PEAK Pass Band Edge
7 802.11a 100 | 11000.00 45.29 54.00 -8.71 H AVERAGE Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 11160.00 47.85 54.00 -6.15 \Y, AVERAGE Pass Harmonic
9 802.11a 140 | 5725.56 64.53 68.20 -3.67 H PEAK Pass Band Edge
9 802.11a 140 | 11400.00 44.21 74.00 -29.79 H PEAK Pass Harmonic
10 802.11ac VHT20 @ 36 5150.00 50.79 54.00 -3.21 H AVERAGE Pass Band Edge
10 802.11ac VHT20 | 36 | 10360.00 55.38 68.20 -12.82 \Y, PEAK Pass Harmonic
11 802.11ac VHT20 @ 44 - - - - - - - Band Edge
11 802.11ac VHT20 | 44 | 15660.00 50.62 54.00 -3.38 \Y, AVERAGE Pass Harmonic
12 802.11ac VHT20 @ 48 - - - - - - - Band Edge
12 802.11ac VHT20 | 48 | 15714.20 50.87 54.00 -3.13 \Y, Average Pass Harmonic
13 802.11ac VHT20 &= 52 - - - - - - - Band Edge
13 802.11ac VHT20 | 52 | 15781.30 50.69 54.00 -3.31 \% Average Pass Harmonic
14 802.11ac VHT20 | 60 - - - - - - - Band Edge
14 802.11ac VHT20 | 60 | 15900.00 50.41 54.00 -3.59 \Y, AVERAGE Pass Harmonic
15 802.11ac VHT20 @ 64 5351.10 50.67 54.00 -3.33 H AVERAGE Pass Band Edge
15 802.11ac VHT20 | 64 | 15960.00 47.03 54.00 -6.97 \Y, AVERAGE Pass Harmonic
16 802.11ac VHT20 | 100 @ 5469.36 64.80 68.20 -3.40 H Peak Pass Band Edge
16 802.11ac VHT20 | 100 @ 16500.70 63.97 68.20 -4.23 \Y, Peak Pass Harmonic
17 802.11ac VHT20 | 116 5455.11 39.13 54.00 -14.87 H AVERAGE Pass Band Edge
17 802.11ac VHT20 | 116 | 11160.00 49.67 54.00 -4.33 \% AVERAGE Pass Harmonic
18 802.11ac VHT20 | 140  5725.08 65.10 68.20 -3.10 H PEAK Pass Band Edge
18 802.11ac VHT20 | 140 11400.00 42.16 54.00 -11.84 \Y, AVERAGE Pass Harmonic
19 802.11ac VHT40 @ 38 5148.96 50.82 54.00 -3.18 H AVERAGE Pass Band Edge
19 802.11ac VHT40 | 38 | 10380.00 47.51 68.20 -20.69 H PEAK Pass Harmonic
20 802.11ac VHT40 @ 46 5149.76 50.70 54.00 -3.30 H AVERAGE Pass Band Edge
20 802.11ac VHT40 | 46 | 15690.00 50.57 54.00 -3.43 \Y, AVERAGE Pass Harmonic
21 802.11ac VHT40 | 54 5351.32 50.62 54.00 -3.38 H AVERAGE Pass Band Edge
21 802.11ac VHT40 | 54 | 15810.00 50.66 54.00 -3.34 \Y, AVERAGE Pass Harmonic
22 802.11ac VHT40 @ 62 5350.10 50.54 54.00 -3.46 H AVERAGE Pass Band Edge
22 802.11ac VHT40 | 62 | 10620.00 45.13 74.00 -28.87 H PEAK Pass Harmonic
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23 802.11ac VHT40 | 102 @ 5457.68 50.86 54.00 -3.14 H AVERAGE Pass Band Edge
23 802.11ac VHT40 | 102 11020.00 43.13 54.00 -10.87 Y, AVERAGE Pass Harmonic
24 802.11ac VHT40 | 110 @ 5459.00 50.05 54.00 -3.95 H AVERAGE Pass Band Edge
24 802.11ac VHT40 | 110 @ 16653.60 63.77 68.20 -4.43 Y, Peak Pass Harmonic
25 802.11ac VHT40 | 134 @ 5727.72 63.44 68.20 -4.76 H PEAK Pass Band Edge
25 802.11ac VHT40 & 134  11340.00 46.13 54.00 -7.87 \% AVERAGE Pass Harmonic
26 802.11ac VHT80 @ 42 5146.88 50.50 54.00 -3.50 H AVERAGE Pass Band Edge
26 802.11ac VHT80 | 42 | 10420.00 46.39 68.20 -21.81 \% PEAK Pass Harmonic
27 802.11ac VHT80 & 58 5358.10 50.81 54.00 -3.19 H AVERAGE Pass Band Edge
27 802.11ac VHT80 | 58 | 10580.50 44.23 68.20 -23.97 \Y, Peak Pass Harmonic
28 802.11ac VHT80 | 106  5468.56 64.53 68.20 -3.67 H PEAK Pass Band Edge
28 802.11ac VHT80 & 106 @ 11060.00 45.09 74.00 -28.91 H PEAK Pass Harmonic
30 802.11a 149 | 4594.00 51.99 54.00 -2.01 H Average Pass Band Edge
30 802.11a 149 | 11490.00 42.10 54.00 -11.90 \Y, AVERAGE Pass Harmonic
31 802.11a 157 | 4630.00 52.00 54.00 -2.00 H Average Pass Band Edge
31 802.11a 157 | 11570.00 41.31 54.00 -12.69 \Y, AVERAGE Pass Harmonic
32 802.11a 165 | 4660.00 50.88 54.00 -3.12 H AVERAGE Pass Band Edge
32 802.11a 165 | 11650.00 36.53 54.00 -17.47 \% AVERAGE Pass Harmonic
33 802.11ac VHT20 | 149 | 4594.00 50.66 54.00 -3.34 H Average Pass Band Edge
33 802.11ac VHT20 149 | 17235.00 61.50 68.20 -6.90 \Y, PEAK Pass Harmonic
34 802.11ac VHT20 | 157 | 4630.00 52.84 54.00 -1.16 H Average Pass Band Edge
34 802.11ac VHT20 | 157 11570.00 44.63 54.00 -9.37 Y, AVERAGE Pass Harmonic
35 802.11ac VHT20 | 165 | 4660.00 53.43 54.00 -0.57 H Average Pass Band Edge
35 802.11ac VHT20 165 | 11650.00 42.94 54.00 -11.06 Y, AVERAGE Pass Harmonic
36 802.11ac VHT40 151 | 4606.00 52.86 54.00 -1.14 H AVERAGE Pass Band Edge
36 802.11ac VHT40 151 | 11510.00 42.86 54.00 -11.14 Y, AVERAGE Pass Harmonic
37 802.11ac VHT40 159 | 4636.00 50.81 54.00 -3.19 H AVERAGE Pass Band Edge
37 802.11ac VHT40 159 | 17382.53 54.04 68.20 -14.16 Y, PEAK Pass Harmonic
38 802.11ac VHT80 155 | 4618.00 52.72 54.00 -1.28 H AVERAGE Pass Band Edge
38 802.11ac VHT80 | 155 @ 17307.73 51.72 68.20 -16.48 \Y, PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
83 83
. U-Hlt-0-H0-24-U-A -2 ] ] | 7 UN-UNI-2AAI-C
60 [l B0
448 48 W‘""
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5340 63.85 74.00 -10.15 55.83 3415 10.61 3674 0.00 108 180 PEAC 1 5180.00 109,54 -----v ------ 101310 3.5 10.64 36.66 .00 108 180 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-N-A-U-H0-28-U-NI-2CAVG), L L ULNIA-U-NI-2A--AI-2CRVG)
48 48
Avg . B
15 32.SM
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5149.70 5.11 54.00 -3.89 42.09 3415 10.61 3674 .00 108 130 AVERAGE 1 5180.00 101.29 ------ ------ 93.02 3426 10.65 36.64 0.00 108 130 AVERAGE
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
] ] | UNA-UNZAUNLZC
5.0 il
1
“ 8 wwmw
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5149.70 56.06 74.00 -17.94 48.04 3415 10.61 3674 om0 I3 105 PEM 1 5180.00 104,33 -----v ---o- 96.10 4.5 10.64 36.66 0.0 773 2105 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
s s 1
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) I ULNIA-U-AI-2A--AI-2CRVG)
48 1 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5150.00 44.01 S4.00 -0.99 35.98 3415 10.61 3673 .80 273 125 AVERAGE 1 5180.08 95.44 -----v ---oe- 8.1 4.5 10.64 36.66 0.00 773 225 AVERAGE
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Pol. Horizontal Vertica
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak f
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10360.00 45.73 68.20 -22.47 50.57 37.45 15.45 66.74 0.0 - - PEMC 1 10360.00 49.47 6B.20 -18.73 3.31 37.45 15.45 66.74 0.0 - - PEA
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Pol. Horizontal Vertical
1ML!M!I(IIB!J‘"II]) pLevel 6Buvim)
138 134
w5 W3
b1
B3 NN U-AI-1-U-N-2A-U-1-2
L L LT ] S N [
BN R A M B
80 L Sl AN
1 U-NI-A--N0-2A-U-HI-2CHAVG) ] |
— - 1 ] IH*M'WM T
Peak Il
3!
Avg .
163
7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz)
7000 9200, 11400, 13600, 16800, 18000
Feency k) Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Real Ant Cale Preap  Aux APos TPos -
Freq Level Line Margin Level Factor Loss Factor Factor Remark Mz dBul/m dBuV/m @B dBWV B B OB B o dyg
- 11643070 5,09 6820 -3.00 6887 351 1550 6671 800 - - Peak
Mz dwu/m dBuv/m 0B dBV dB/m B B oAb m deg 1 156533.70 95,20 7400 -18.30 60.04 4019 19.12 G415 000 108 98 Peak
1143750 5.5 68.20-15.85 66.03 3051 155 6671 0.0 - Peak LSS0 4685 40 104 5170 409 19010 G415 B0 10 96 Mverage
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) . Level (4BuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
g Sy ) | N _ 1L LTy i L N e
I ~ U-NI-A-U-N0-2A-U-HI-2CAVG)| R ~ ) U-NM‘iII—ZA—U-.-II-ZC(AVﬂ
s _ ;
AN A L e
Peak b i e s
325 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz e 0 BN Bm B B B o iy MW 0 BN Bm B B B o dy
1 1p430.00 47.24 68.20 -20.9% 60.83 37.54 15.56 66.69 8.0 --- --- PEAK 1 1p40.00 49.27 68.20 -18.93 62.86 37.54 15.56 66.69 @.80 ---  --- PEAK
2 15720.00 47.92 74.00 -26.88 52.64 48.25 19.16 64.13 0.0 100 360 PEAK 1 15720.00 59.50 74.00 -14.50 64.22 48.25 19.16 64.13 0.8 195 188 PEAK
3 15720.00 35.60 54.00 -16.80 42.71 48.25 19.16 64.13 880 100 360 AVERAGE 3 15720.00 48.68 54.80 -5.37 9340 48.25 19.16 G413 880 195 188 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C8 of C131

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U




sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Vertical
1HL!M!IlllBu‘ﬂm] pLevel 6Buvim)
138 13
s 3
B3
i U URAINE — L e
I W) R A M B0~ -
820 o L UNEDALAUNIZOAG)
U-NI-A--N0-2A-U-HI-2CHAVG) ] |
- 4= i - i al
Peak e Mot
3!
15
Avg 0
163
7000 g200. f1400. 13600 15800, 18000
Frequency (MHz)
7000 9200, 11400, 13600, 16800, 18000
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Resd  Ant Cable Preamp  Aux  APos  TPos -
Freq Level Line Margin Level Factor Loss Factor Factor Remark Mz dBul/m dBuV/m @B dBWV B B OB B o dyg
- L WSI6TD SL7L B0 -L6AS B3 356 1560 6668 000 - -o- Peak
Mz dwu/m dBuv/m 0B dBV dB/m B B oAb m deg 1 15783.50 5394 7400 -20.06 5655 4031 19.20 6412 0.80 108 65 Peak
1 15159 47.70 68.20 -10.49 6L 37.55 1560 66.65 0.0 - Peak 3OLTSH 46.59 AW T4l 5L 431 1900 G412 ROE 10 69 Mverage

Sporton International Inc.(Kunshan)
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FCC ID: XMR2023FCS851U

Page Number : C9of C131




sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Vertical
1MmeI(dl)u‘ﬂm) . Level (4BuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
iy gy SR I ity ) B S 1
— L4 - _ U240 20(AVG)| L B A ﬁ|||.1A.u...||.quvg
m | 0l i_
O RN P —r——— L b
Peak Py Whumpuinis
325 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz e 0 BN Bm B B B o iy MW 0 BN Bm B B B o dy
1 10609.0@ 45.17 68.20 -23.83 58.52 37.62 15.67 66.64 0.0 --- PEAK 1 10609.06 43.78 74.00 -30.22 57.13 37.62 15.67 G6.64 0.80 ---  --- PEAK
2 15909.00 52.64 74.00 -21.9 S6.44 4B.41 19.28 04.89 0.0 199 304 PEAK 1 15900.00 58.41 74.00 -15.59 62.81 48.41 19.28 04.89 0.0 200 104 PEAK
3 15909.00 42,72 54.00 -11.28 47.17 4B.41 19.28 G4.89 880 199 384 AVERAGE 3 15900.00 48.53 54.80 -5.47 52.93 4B.41 19.28 G4.09 B.00 200 184 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C10 of C131
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srorronas. FCC RF Test Report Report No. : FR371207D
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 !
95 95
th UNUNEIN, fd
] ] U -U--2A- N2
5.0 w il
N Ao N LMWMWWM
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535180 62.47 74.00 -11.53 53.47 34.50 10.75 36.25 0.0 106 179 PEAK 1 5320.00 11179 ----vv -omeev 10298 34.50 10.73 36.34 0.80 106 179 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG)
48 48
Av
g 15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535.20 50.70 54.00 -3.30 4179 34.50 10.75 36.25 0.80 106 179 AVERAGE 1 5320.00 103.09 -----v ----m- 94.20 34.50 10.73 36.34 0.00 106 179 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C11 of C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 i
95 95
th UNUNEIN, fd
] ] U U--2A- N2
5.0 il
@ 8 I
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.20 53.02 74.00 -20.98 44.02 34.50 10.75 36.25 0.0 204 258 PEAK 1 5320.00 106.42 ------ oo 97.53 .50 10.73 36.34 0.80 294 258 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 !
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG)
48 48
Av
g 15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.10 42.86 54.00 -11.14 33.86 34.50 10.75 36.25 @.80 204 258 AVERAGE 1 530.00 97.69 -----v --ooe- 88.80 34.50 10.73 36.34 0.00 294 255 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C12 of C131
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertica
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak f
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10640.00 43.53 74.00 -30.47 56.79 37.65 15.71 66.62 0.8 - - PEMC 1 10640.00 42.93 74.80 -31.07 56.19 37.65 1571 66.62 8.8 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C13 of C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138 1
s 175
8.3 "3
] ] U 2N 2C
650 60
48 448 M
Peak
15 s
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 S5T.00 60.27 7480 -13.73 50.87 .56 10.84 36.00 0.60 109 234 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546370 64.49 6B.20 -3.71 55.04 3457 10.85 3597 .60 0B 234 PEAK 1 5500.00 110.54 ----vv -omeev 108.95 34.60 10.89 35.9 o0.00 100 234 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-N-8-U--2-U-H-2CTAVE), I U-NIA-U-N-2A-U-AI-2CIAVG) |
48 48
Av
g 15 35
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 54%9.92 50.27 54.00 -3.73 40.86 34.56 10.84 35.99 0.00 109 234 AVERAGE 1 5500.00 16236 ------ ------ 92.77 34.60 10.89 35.98 0.00 100 234 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138 1
s 175
8.3 "3
] ] U -U--2A- N2
50, i~
SN e b
48 1
Peak
15 s
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SBL76 57.44 7400 -16.56 43.44 .50 1075 3615 Q.80 3B 246 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546952 6152 6B.20 -6.68 52.07 34.57 10.85 35.97 .80 33 246 PEAK 1 5500.00 10754 ----vv -omeev 97.93 34.60 10.89 35.88 0.80 33/ 246 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-H-A-U--28-U-A-2C1AVE) L L U-NIA-U-NI-2A-U-AI-2CIAVG)
s ! I
Av
g 15 35
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5459.28 47.93 54.00 -6.07 38.52 34.56 10.84 35.99 0.80 338 246 AVERAGE 1 5500.00 99.02 -----v ---oe- 89.41 34.60 10.89 35.88 0.00 338 246 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) . Level (4BuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
g Sy ) | N _ 1L LTy g Ay ) | Y L N e
_ 1 1 C | AN 1 1 R iu.znh.u...n.zcwg
143 ] [ |
ol PR
Peak g s B
325 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz e 0 BN Bm B B B o iy MW 0 BN Bm B B B o dy
1 11609.00 54.60 74.00 -19.40 67.13 37.99 16.04 66.47 0.00 100 305 PEAK 1 11600.00 52.49 74.00 -21.51 65.82 37.99 16.04 66.47 0.00 188 85 PEAK
2 11009.00 45.29 54.00 -8.71 57.82 37.99 16.04 66.47 0.00 100 305 AVERAGE 1 11600.00 42.81 54.00 -11.19 95.34 37.99 16.04 06.47 0.00 188 G5 AVERAGE
3 16509.00 49.52 68.20 -15.68 53.17 48.99 19.67 64.22 8.8  --- -~ PEAK 3 16500.00 43.68 68.20 -19.50 52.33 48.99 19.67 64.22 8.8 ---  --- PEAK
Sporton International Inc.(Kunshan) Page Number : C16 of C131
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) . Level (4BuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
g Sy ) | N _ 1L LTy g Ay ) | Y S I 1
I 1 ~ ) U-N&ill—lA—U-jll—ZC(A\@ R ! ~ 0 UNIHA-U-NI-2A-NI-2C(AVG)|
18 } I : |
"
Peak IR, W
325 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz e 0 BN Bm B B B o iy MW 0 BN Bm B B B o dy
1 11160.00 54.00 74.00 -20.00 66.22 38.03 16.15 66.40 0.0 1084 299 PEAK 1 11160.06 56.81 74.00 -17.19 69.83 38.63 16.15 66.48 0.00 19  O1 PEAK
2 11160.00 43.99 54.00 -10.01 56.21 38.03 16.15 66.48 0.8 104 299 AVERAGE 1 11160.00 47.85 54.00 -6.15 60.87 38.63 16.15 66.48 8.80 199 1 AVERAGE
3 16740.00 47.59 68.20 -20.61 50.97 41.09 19.83 64.30 8.86  --- -~ PEAK 3 16749.00 52.34 68.20 -15.86 95.72 41.09 19.83 64.30 8.8 ---  --- PEAK
Sporton International Inc.(Kunshan) Page Number : C17 of C131
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srorronas. FCC RF Test Report Report No. : FR371207D
9
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz
ANT 0
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11,,Lewelidliuwm)
1138 1138 3
175 i75
"3 8.3
|, LU RA LA T T L] UT L AN
T 65
850 1
s e WW W
Peak
25 5
16.3
16
u 1500 200, 400, 4600, 5800, 7000
5685 5. 5. 573 5749, 5785 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Lint Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Renark
freg Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dou/m dBuv/m  dB dBwV dB/m A8 A8 A8 o deg
M BuV/n dBuv/m  dB B B B 0B B a deg 145800 5506 7400 -18.74 49.43 396 9.9 B9 .00 35 I8LPEN
1 5725.56 64.53 68.20 -3.67 55.88 34.68 1118 37.21 .60 102 226 PEMK 2 5700.00 108.23 ------ ------ 99.27 .61 1115 36.86 0.80 102 226 PEAK
1,,,Le\iel (BuVIm)
1138
I
i75
8.3
65
I LALLRLZAALAT)
488
Avg Blank 5 e —
16.3
1500 200, 400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B & o dg
1 458,00 50.14 5480 -3.85 431 3.95 9.95 3849 0.00 35 151 AVERAGE
2 5700.00 100,06 ----- ------ 9.1 3.6 1115 3630 0.80 102 226 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C18 of C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

9
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz
ANT 0
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11,,Lewelidliuwm)
1134
1134 )
175 LI
"3 83
LU RA LA T T L] ey LG
B0 65
1
s e g A
Peak
s 325
163
163
[ 1000 20. . 4500, 5600. 7000
5685 5101, i, 5733, 5748, 5785 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Lint Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Renark
freg Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dou/m dBuv/m  dB dBwV dB/m A8 A8 A8 o deg
M BuV/n dBuv/m  dB B B B 0B B a deg 145800 SLI7 7400 -1.83 45,34 3396 9.9 B9 0.0 B 30LPEM
1 5727.68 62.02 68.20 -6.18 53.40 34.68 1118 37.24 .00 369 236 PEAK 2 5700.00 105,67 ------ ----- 96.71 34.61 1115 36.86 0.80 389 236 PEAK
1,,,Le\iel (BuVIm)
1134
ik i
83
65
L o UHAN-ZA N CTAG)
s f L‘/\.
Avg Blank 125
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg

1 455800 479 5460 -9.20 3.9 .95 9.95 8.9 0.00 B 30 AVERAGE
R §7.99 3.6 1115 3680 0.80 369 236 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C19 of C131
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

UM ALAL NG

4 1"-1A-U-7II-2C(A\@

Peak m U s S ' I pmm——
Avg 35 b
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10400.00 4421 74.00 -29.79 55.98 38.22 16.30 66.29 0.00 --- --- PEAK 1 10400.00 43.40 74.00 -30.60 55.17 38.22 16.30 66.29 0.00 --- --- PEAK
Sporton International Inc.(Kunshan) Page Number : C20 of C131
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 {
95 95
83 83
] ] T U -NI-2AUNL2C
5.0 il
48 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5800 64.93 74.00 -0.07 56.92 3414 10.61 3674 o080 1@ 182 PEAC 1 5180.00 108.37 ------ ------ 100.17 3.3 10.64 36.67 .00 108 182 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-H0-28-U-NI-2CIAVG,
448 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5150.00 5.79 54.00 -3.21 4076 3415 10.61 3673 000 108 182 AVERAGE 1 5180.00 108.85 ------ ------ 92.70 .21 10.63 36.69 0.00 108 182 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C21 of C131
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srorronas. FCC RF Test Report Report No. : FR371207D

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U244 ] ] | UNA-UNZAUNLZC
5.0 1 I’WMW il
44 484 LMMMWWMWWWM
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SMb.40 58.77 74.00-15.23 50.81 3412 10.60 3676 0.0 717 14 PEN 1 5180.00 10118 ------ ------ 92.83 .26 10.65 36.64 000 771 24 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) I U-NIA-U-NI-2A--AI-2CIRVG)
48 i 48
AV L’V“
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.30 4185 54.00 -12.15 33.83 3415 10.61 36.74 0.0 272 124 AVERAGE 1 5180.00 94.87 ------ ----- 85.84 3405 10.64 36.66 0.00 77 224 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C22 of C131
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
1‘.lreLml(IlBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N i 1 1 JLm 1 I
L B NN 2A - 2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak e g w—
A e
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10360.00 46.31 68.20 -21.89 60.15 37.45 15.45 66.74 0.00 --- --- PEAK 1 10360.00 55.38 68.20 -12.82 69.22 37.45 15.45 6674 0.00 -~ --- PEAK
Sporton International Inc.(Kunshan) Page Number : C23 0of C131
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sromoncas. FCC RF Test Report
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Pol. Horizontal Vertical
11eLmI(dBu‘ﬂrn} i Level {dBuVim)
1138 1138
975 975
1K} 813
U128 U2 UI-1-U-NI-ZA-UNI-2C
GH__U—I_ITI_ _ LTl [ W I N _ | '_2_‘ [
20 7
L ~ M- 2A-U-H-2CAVG) . 1 - ) U-N@}iH-ZA-U-.-II-ZC(AVg
m o Ll L L e iy i I
Peak T i g
325 3
Av
9 163 163
7000 9200. 11400, 13600, 15800, 18000 7000 920 1400 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Medhlfn e B AW b & & B o g WG W 0B oW @ B 8 B deg
1 10439.7¢ 53.83 68.20 -14.37 67.51 37.51 15.52 66,71 @.0@ -=- Peak 1 1044008 53.24 6B.20 -14.9 66.92 37.51 15.50 667l 8.89  ---  --- PEAK
11566140 9909 7400 -14.81 6401 4920 1912 G415 000 0 146 Pesk ] 15660.00 63.13 74.80 -10.80 68.00 40.19 19.12 G415 .00 291 218 PEAC
3 15661.4¢ 47.27 54.80 -6.73 5.1 40.20 19.12 o415 .00 309 146 Average 3 15660.00 50.62 54.80 -3.38 95.46 4B.19 19.10 G415 0.8 291 218 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C24 of C131
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Vertical
mLeveI(dBle) 1 Level (dBuVim)
138 134
975 a5
2 2
#3 UNIA-U-NI-ZA-UNI-2C 81 UNIHA-U-NI-ZA-U-NI-2C
o U LT 11 ] o LT LT
_ i B 1 UHI--I-2A-U-NI-2CIAVG) R 1 B ) IJ-NM*iII—ZA—U-.-II-ZC(AVG]
138 | ol |
Peak i WWW
325 3!
Av
9 183 13
7000 000, 11400, 13600 15800, 18000 7000 9200, 11400, 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Real Ant Cafle Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi dln BV B B B & B B m e W dln BV B B0 B & B B o deg
1 10488.10 52.91 68.20 -15.29 66.49 37.54 1557 66.69 0.08 -~ --- Pesk 1 10476.08 5436 68.20 -13.84 67.% 37.53 1556 66.69 0.80 - - Peak
2 15720.00 57.07 74.00 -16.93 6179 40.25 1916 6413 @08 3% 218 PEAK 1 15714.00 59.94 7480 -14.06 G467 40.24 19.06 6413 0.0 250 82 Peak
31572000 48.08 5480 -5.92 5280 40.05 19.16 6413 B.00 3% 218 AVERAGE 37400 .87 AW 313 .60 40.24 1906 6413 Q.00 12 B2 Aversge

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] " Level (dBuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
GH__U—I_I— _ [ [ W L L LT S N [
I ~ UNI-A-G-NI-2A-U-HI-2CAVG) R ~ U-N&IﬁH-M-U-.-II-ZC(AV%
48 . ‘ - §
T s
Peak e RO T
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp #Pos TPos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedumBln & BN B & & & o iy MwWmBNn 6 &0 B & & & o i
1 1051678 50.28 68,20 -17.92 63.80 37.56 15.60 66.68 === Peak 1 10514.50 5206 68.20 -15.34 66,39 37.5 15.59 66.68 0.8 -~  --- Peak
11578570 36,30 74.00 -17.7¢ 60.91 40.31 19.20 o412 0 23 Pesk 11578130 99.25 AP0 1475 BR.E7 4030 19.20 6412 008 359 Bl Peak
3178570 46.20 54.00 -7.80 .81 4031 19.20 o412 M0 23 Average 31578130 50.69 5480 -3.31 3531 40.38 1920 o412 0.00 239 8L Average

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
kel kel
1138 1138
s w5
#3 LA LA B3 UN LA
UL S I M umn SR I iy

S _ ) U-NHFNII-ZA-U- I-2CIAVG) UMM 2A-U-N0-2CAVG)
| ’ E j j S ; - . o)
188 B
el A g

Peak T W
325 3
Av
9 16.3 163
7000 9200. 11400 13600, 15800, 18000 7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWV dB/m B OB B m o deg Mz dBuu/mdBV/m B B B BB &8 0B o deg
1 10604.78 48.33 74.00 -25.67 GL.67 37.62 15.68 66.64 0.80 -~ --- Pesk 1 10504.80 47.22 74.80 -26.78 60.57 37.62 15.67 66.64 0.8 -  --- Peak
7 1591019 57,90 74.00 -16.08 6229 40.42 19.29 G488 0.00 3 22 Pesk 7 15000.00 62.50 74.80 -11.50 66.99 40.41 19.28 64.89 0.08 227 75 PEAC
3191110 46.80 5480 -7.18 SL19 40.42 19.29 o408 0.0 300 22 Average 3 15000.00 50.41 54.80 -3.59 54.81 49.41 19.28 4.9 .00 227 75 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C27 of C131
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
th UNUNEIN, fd
] ] U -U--2A- N2
5.0 il
e e WW“
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535199 63.80 74.00 -10.20 54.80 34.50 10.75 36.25 0.0 109 332 PEMK 1 5320.00 109.69 ------ ------ 10879 34.50 10.73 3633 0.80 100 332 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L U-Hl-3U--28-U-A-2C{AV)
48 48
Av
g 15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535110 50.67 54.00 -3.33 4167 34.50 10.75 36.25 0.80 109 332 AVERAGE 1 5320.00 102.08 ------ ------ 93.16 34.50 10.73 3631 0.00 100 332 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C28 of C131
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srorronas. FCC RF Test Report Report No. : FR371207D
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
th UNUNEIN, fd
] ] LI U --2A- N2
5.0 il
# 4” w
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5354.00 63.51 74.00 -10.49 54.51 34.50 10.75 36.25 0.80 326 262 PEAK 1 5320.00 10427 ----vv -omeev 95.37 .50 10.73 3633 0.80 326 262 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L U-NIA-U-N-2A-U-AI-2C{AVE)
48 48
Av
g 15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.00 45.94 54.00 -7.06 37.95 34.50 10.75 36.26 0.80 326 262 AVERAGE 1 530.00 97.61 -----v ---om- 8871 34.50 10.73 3633 0.80 326 262 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C29 of C131
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal
LT el
138 138
915 913
M3 #3 UN N DN,
o LI 1 . ]
“" UNLA U L2A U NLZCIAG)
A - w =
Peak e s
325 "
Av 163
g 163
7000 15800, 18000
7000 200, 11400, 13600,
Frequency (MHz)
. Aux  APos  TPos
Linit Read  Ant Cable Preamp Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor -
- Fhz dBuv/m dBuv/m m o deg
PHz dBuV/m dBuV/m 0B OBV dB/m  dB 1 10640.09 51.57 74.80 -22.43 64.83 37.65 236 18@ PEAK
1 10640.00 42.54 74.80 -31.16 56.10 37.65 15.71 66.62 2 10640.09 41,40 34.00 -12.60 54.66 37.65 236 180 AVERAGE
2 15960.09 57.34 74.80 -16.66 61.63 40.46 19.32 64.87 3 15960.09 59.16 74.00 -14.84 63.45 40.46 295 284 PEAK

3 15960.0@ 46.47 54.80 -7.53 50.76 40.46 19.31 64.67

4 15960.00 47.03 S4.00 -6.97 5132 4046

298 284 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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srorronas. FCC RF Test Report Report No. : FR371207D
16
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 134
s 175
81 13
N T T T e
Bl i B0
Peak M
125 s
16
163
G 532 5414, 5446 5478, 5510 [
Frequency (WHz) 1000 200, 0, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 S660.68 5B.53 63.20 -9.67 49.12 456 10.84 3.9 0.60 163 30 Peak Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5469.3% 64.30 63.20 -3.40 55.35 .57 1035 35.97 0.00 103 300 Peak 1 5500.00 109.28 --ee —eee 99.69 34.60 10.89 35.9 0.80 103 300 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 134
1
45 95
i 83
5l 5l
UNIA-U-NI-28-U-H-2CHAVG) L L U-HIA-U-H-2A-A-ZCTAVG|
s 1 I L\/g
Av
g 15 35
16 163
£ 5382 5414, 44 5478, 5510 1o 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5458.48 47.31 54.00 -6.69 37.91 34.56 10.84 36.00 0.80 103 300 AVERAGE 1 5500.00 103.49 -eeeee weeeee 93.99 34.60 10.89 35.98 0.00 103 300 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C310f C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138 |
s 175
8.3 "3
] ] L UIEA-U--2A- N2
650 60
48 1
Peak
15 s
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155938 5571 7400 -18.9 46,30 .56 10.84 3.9 Q.80 3 274 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5466.32 62.35 68.20 -5.85 5291 3457 10.85 3598 .80 342 274 PEMK 1 5500.00 108.41 -eev ceenen 98.82 34.60 10.89 35.9 0.80 342 274 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-H-AU--28-U-A-2C1AVE) L L U-NIA-U-N-2A-U-AI-2CIAVG) |
48 1 48 L\/\‘
Av
g 15 35
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 54%9.76 45.10 54.00 -B.99 35.69 34.56 10.84 35.99 0.00 342 274 AVERAGE 1 5500.00 101,08 --eeee oeee- 9152 34.59 10.88 35.91 0.00 342 274 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) . Level (4BuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
g Sy ) | N _ 1L LTy g Ay ) | Y L N e W
I 1 ~ ~ UNIA-U-AI-2A U NI-2C(AVG)| R 1 ~  UNIH-UNI-2U NI-2C(AVG)|
143 Iy . [
L A., " u m'lw n “—'¢ "
Peak e o s
325 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz e 0 BN Bm B B B o iy MW 0 BN Bm B B B o dy
1 11609.00 52.60 74.00 -21.40 65.13 37.99 16.04 66.47 0.00 391 29 PEAK 1 19995.20 54.34 74.00 -19.66 66.87 37.99 16.04 66.47 0.00 109 350 Peak
2 11009.00 43.98 54.00 -10.82 56.51 37.99 16.04 66.47 0.80 391 29 AVERAGE 1 10995.20 44.95 54.60 -9.85 57.48 37.98 16.04 66.47 0.0 109 350 Average
3 16509.00 57.9 68.20 -10.24 61.61 48.99 19.67 64.22 8.8  --- - PEAK 3 165078 63.97 68.20 -4.23 67.63 40.99 19.67 6413 0.0  ---  --- Pesk
Sporton International Inc.(Kunshan) Page Number : C330f C131

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



srorronas. FCC RF Test Report Report No. : FR371207D

17

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT20_CH116_5580MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1
1134 1134
s 175
N "3
L VAN i T e i [ EETEEEES
651 —
Al
1 2
44 1
Peak M
125 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1536696 49.48 7400 2450 49.43 M50 1076 3.2 Q.80 109 235 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546324 49.24 6B.20 -13.96 39.79 3457 10.85 35.97 .60 4@ 235 PEAK 1 5580.00 113.98 ----vv -oom- 10411 34.60 10.98 3570 0.00 100 235 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
1
95 95
N LN
[ Al
U-N-A-U-N-2A-U-AI-2CAVG) I U-NIA-U-N-2A-U-AI-2CIAVG)
44 488
1
Av
g 125 125
163 163
&30 5396. 5442, 5488, 5534, 5580 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%5.11 39.13 54.00 -14.87 29.74 34.56 10.83 36.00 0.80 109 235 AVERAGE 1 5580.00 16511 ----vv -omeev 95.22 34.60 10.98 35.69 0.00 100 235 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C34 of C131
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Fundamental
mLeveI(d&NIm]
1138
14
B3
654
T 1
W A R W
Peak Blank
1§
163
5685 5101, IS 573
Frequency (WHz)
Linit Read At Cable Preamp  Aux
freg Level Line Margin Level Factor Loss Factor Factor
Meddnds B B & B B B a g
1 5726.04 49.08 68.20 -19.12 40.44 34.68 11138 37.22 .00
Sporton International Inc.(Kunshan) Page Number : C350f C131
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
IJELM“IMM . Level (4BuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
g Sy ) | N g | 1 oy W g Ay ) | Y L 1 e
Pl J 1
I 1‘ ~ ~ UNIA-U-AI-ZA-UENI-2C(AVG)| R ~ ~ UNIA-U-AI-2A-UNI-2C(AVG)|
s } - 8
L W o e o A el el
Peak "
325 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz e 0 BN Bm B B B o iy MW 0 BN Bm B B B o dy
1 11160.00 56.29 74.00 -17.71 68.51 38.03 16.15 66.48 .00 1084 236 PEAK 1 11160.06 59.75 74.00 -14.25 7L.97 38.63 16.15 66.48 0.00 286 75 PEAK
2 11160.00 46.13 54.00 -7.87 55.35 38.03 16.15 66.48 0.8 1084 236 AVERAGE 1 11160.00 49.67 54.00 -4.33 61.89 38.63 16.15 66.48 0.80 286 75 AVERAGE
3 1673280 6075 68.20 -7.45 6413 4109 19.83 6430 0.0 --- .- Pesk 3 1673720 63.57 68.20 -4.63 66.05 41,89 19.83 64.30 0.0 300 120 Pesk
Sporton International Inc.(Kunshan) Page Number : C36 of C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

18
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11,,Lewelidliuwm)
1134
1134 )
175 LI
"3 83
Mo Lt UAUHLAAC CUTTI ML T AL
65
[ V\FW 1
s e e
Peak
s 325
163
163
[ 1000 20. . 4500, 5600. 7000
5685 5101, i, 5733, 5748, 5785 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Lint Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Renark
freg Level Line Margin Level Factor Loss Factor Factor Remark -
- Wiz douv/m dBuv/m @B dBV dBfm B B B o deg
M BuV/n dBuv/m  dB B B B 0B B a deg 145800 5337 7400 -163 47,54 396 9.9 B9 0.0 17 179 PEM
1 5725.68 65.10 68.20 -3.10 56.44 34.68 1118 37.20 0.0 109 344 PEN 2 5700.00 104,89 -eeeee oeeee 95.93 .61 1115 36.80 0.00 100 344 PEAK
1,,,Le\iel (BuVIm)
1134
s 2
83
65
L [ U-N\I-1-U-NH-Q-U-NH-ZC[AVQ
48 Lw
Avg Blank 125
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg
1 49%8.00 5819 5480 -3.89 4432 3.9 9.9 35.89 .80 127 179 AVERAGE
7 5700.00 9650 -eeee ceeeee 87.56 34.61 1115 36.38 0.80 108 344 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Vertical Fundamental
mLmI(d&NIml 1MLwel{dl!n\lﬂln]
1138 1138
2
ks gt ik
8. f 813
\nu.l AU A L | LI L] L [N
51 T T 650
i | 1
] | ek s ' ;
m” - o mew.wmwm i iy
Peak A
5
163
163
1000 200, 3400, 4600, 5800 000
5685 5701, 5. 5733 5740, 5765 Frequency (MHz)
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Linit Read  Ant Cable Preamp  Aux Aos Thas Freq Level Line Margin Level Factor Loss Factor Factor Renark
freg Level Line Margin Level Factor Loss Factor Factor Remark -
- Wiz douv/m dBuv/m @B dBV dBfm B B B o deg
Wiz dBuv/m dBuv/m B BV w8 B B o deg 1 455000 SLE4 7480 -2.36 4581 3.9 9.95 3809 .00 19 97 PEAK
L5848 62.07 63.20 -6.03 53.49 M0 1113 309 080 18 85 PEN PR 7L X R L J— .19 ML ILIS 6.0 080 18 85 PEA
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Pol. Horizontal Vertical
mLmI(dDIMm) 1 Level {4BuVim)
1138 138
ki &
2
3 UH-UNZA NI i —1 . " IEW‘-U-NII-A-U-NII-ZF
gy g 1 1y s n_| —
NI ULAI-2A U-NILECAVG) — L - - ~ - UN-UN2AU-HC(AVG)|
W B S S " - f PP I "
Peak WW o m—
325 32'
Avg .
16.3
7000 9200, 11400, 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Presmp Aux APos TPos
Linit Real  Ant Cable Preamp  hux APos  Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwv/m dv/m 08 B dB/m B dB A8 o deg
Mz dBulfm dBuV/m  dB dBWV B A8 B BB o dg 1 11400.00 50.67 74.80 -13.33 6244 3B.22 1630 66.29 0.00 256 87 PEAC
1 1409.00 45.69 7480 -8.31 57.46 3.2 1630 66.09 888 - - PEAC 2 1400.00 41.16 5480 <118 53.93 38.22 1630 66.29 .00 256 87 AVERAGE
2 17100.00 43.58 68.20 -19.51 SL70 4128 20.07 6447 883 - - PENC 3 17100.00 516D 68.20 -15.50 S5.74 4128 2007 6447 BBD - - PEAC
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Pol. Horizontal Vertical
0 Leye! (dBuim) 129Le'ﬂal(ﬂlmwll]
05 1050
a0 100
% (-4 N DHH-A-A LA
igh I LT M= i | T
Peak i
T _ RG] u AN
Avg T° B Y
3 ] n mLJ MW | TR TR T Y Y MWWWW
4 WW‘MMW BT R La" £l PRI L et
kil kil
fil 1l
16000 1400, 2600, o, 35600, 4o 18000 400, 25800, A0, 35600, 40000
Heguency (e Frequency (RH)
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Pol. Horizontal Vertical
goLevel ({dBuVim) Level (dBuVim)
700 .
50401 0.
U-NI-A-UNI-2A-UN U-NI-1-U-NI-2A-0-N
" ] @ ‘
00— 10,
- 5 WJWW“ H YT P
3 4 o P I
2 t o Fetitrt P 3 el A
TN b ’ i
100 1
Q "
404 10,
30100, 200. 300, 400. 500. 600. 700. 800. 900. 1000 30100 200. 300. 400. 500. 600. 00. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq level Limit Line Level Loss Factor Factor Remark Freq Llevel Limit Line Level Loss Factor Factor Remark
Mz dBuV/m dB dBuV/m  dBuV dB  db/m dB deg MHz dBuv/m dB duv/m  dBuv d8 de/m d8 a  deg
1 30.00 21.29 -18.71 40.60 29.03 @.71 24.57 33.82 ---  --- Peak 1 32,91 25.50 -14.50 40.80 34.62 @.76 23.86 32.94 - - peak
2 92.88 20.40 -23.18 43.50 36.28 1.44 15.54 32.86 ---  --- Peak 2 86.26 19.30 -20.20 40.0@ 36.35 1.39 14.39 32.83 - - Peak
3 241.46 23.50 -22.41 46.80 36.18 2.37 17.98 3278  ---  --- Peak 3 156.1@ 19,97 -23.53 43,58 34.68 1.89 16.38 32.82 -  --- Peak
4 328.76 24.64 -21.36 46.80 34.89 2.76 19.96 32.88 ---  --- Peak 4 202,66 19.44 -24.86 43.50 34,53 2.17 15.58 32.84 -—  --- Peak
5 590.66 25.21-20.79 46.00 29.62 3.71 24.97 33.89  ---  --- Peak 5 32876 21.29 -24.71 46.88 31.45 2.76 19.96 32.88 ---  --- Peak
6 83898 28.91 -17.09 46.60 30.43 4.42 26.52 32.46 ---  --- Peak 6  764.29 27.50 -18.41 46.80 30.19 4.23 25.95 32.78 -  --- Peak
Sporton International Inc.(Kunshan) Page Number : C41 of C131
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Report No. : FR371207D

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
Wu, L-N\-LU-N\I-ZA-U-NH-ZC ] ] T U -NI-2AUNL2C
5.0 ) il
48 48
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.50 68.18 74.00 -5.82 60.15 3415 10.61 3673 .80 143 360 PEAC 1 5190.08 104,11 ------ ------ 95.81 3425 10.65 36.63 0.00 143 360 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
s s 1
83 83
5.0 il
U240 HLCTAVG)
48 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5148.% 50.82 54.00 -3.18 42.80 3415 10.61 3674 .80 143 360 AVERAGE 1 5190.08 95.75 -----v --oo- 87.50 3.5 10.64 36.66 0.00 143 360 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Fundamental
mLmI(dBlNIml
1138
5 l
B3
U-Hlt-0-H-24-U-AI-2C)
Pl
e w%wwwml% il ,,,“1,1‘..',%4“ b
Peak Blank
5
16
590 544, 5298, 5352 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5376.03 47.73 74.00 -26.27 38.66 3450 10.76 3619 .80 143 360 PEAK

mLeveI(d&lel
1138
5
B3
850 \
% U-NI-A-U-N-24-U-H-2C{AVE)
w
R 1
Avg Blank
5
16
590 544, 5298, 5352 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5366.85 38.45 54.00 -15.55 29.40 34.50 10.76 36.21 @.80 143 360 AVERAGE
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
1l g o UM R ZA -2 ] ] | UNIEA-U-I-2A- N2
5.0 W 'Wﬂ il
48 48
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.50 67.03 74.00 -6.97 59.80 3415 10.61 3673 .80 306 128 PEAC 1 5190.08 99.62 -----v ----- 91.39 3.5 10.64 36.66 0.00 306 228 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-NIA-U-N-2A-U-AI-2C{RVG)
4 ] )
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.50 47.22 S4.00 -6.78 39.19 3415 10.61 3673 0.80 306 228 AVERAGE 1 5190.08 9158 -----v ----- 83,38 3.3 10.64 36.67 0.80 306 225 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Vertical Fundamental
mLeveI(dDu\nm)
1138
i ww\
B3
ﬁ U-Hlt-0-H-24-U-AI-2C)
|
GM—W !
s 1
o b
Peak Blank
5
16
590 544, 5298, 5352 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 543,93 49.17 74.00 -24.83 39.81 3455 10.83 36.02 .00 36 228 PEMK

mLeveI(d&lel
1138
5
B3
850
U-NI-A-U-N-24-U-H-2C{AVE)
wo N
Avg — 1 Blank
5
16
590 544, 5298, 5352 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 54%8.38 38.14 54.00 -15.86 28.74 34.56 10.84 36.00 0.80 306 228 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C45 of C131

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak HWMMMW
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10380.08 47.51 68.20 -20.69 6L.31 37.47 15.47 66.74 0.0 - - PEMC 1 10330.00 45.12 6B.20 -23.08 58.92 37.47 15.47 66.74 0.0 - - PEM
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Report No. : FR371207D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 34 !
95 95
83 83
1 M U-HlA-0-H0-24-U-I-2C) ] ] T U -NI-2AUNL2C
5.0 W” ! il
48 48
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5146.88 65.34 74.00 -B.66 57.33 34.14 10.61 36.74 0.0 160 182 PEAK 1 5230.00 11157 ----vv -omeev 103.05 34.37 10.68 36.53 0.80 160 182 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-N-A2U-M-2A-U-H-2CAVG), L L ULNIA-U-N-2A--AI-ZCIENVG)
48 48 -
Av
g s 32.5/‘/’
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5149.76 50.76 54.00 -3.30 42.68 34.15 10.61 36.74 @.80 160 182 AVERAGE 1 5230.00 10430 -----v --oom- 95.80 34.36 10.68 36.54 0.00 160 182 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Horizontal Fundamental
mLeveI(d&Nlm)
1384 W
5 M
B ¥
U-Hlt-0-H-24-U-AI-2C)
5 |
" LTI,
8 i wlyl i WM
Peak Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 53%.08 58.52 74.00 -15.48 49.51 3450 10.75 36.24 000 160 182 PEAK

Lol

1138

o 1U-MI-I- AI-2A-U-NI-2CIAVE),

Av Blank
9 18

163

5220 5256, 529, 5328, 5364, 5400
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5350.68 47.86 54.00 -6.14 38.86 34.50 10.75 3625 0.0 160 132 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C48 of C131
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Report No. : FR371207D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 i
95 95
83 83
, ] ] T U -NI-2AUNL2C
5.0 MWWWWW il
b e
48 48
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SMLEE 58.77 74.00-15.23 50.79 3413 10.60 3675 0.0 380 176 PEAC 1 5230.00 106.71 ------ ------ 98.16 3435 10.68 36.51 0.0 388 276 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG), U-Hl-AU-H-28-U-H-2C{RVG)
41 —_— | — _ —_— =
48 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 540.38 40.44 5400 -4.% 4142 3415 10.61 3674 .80 380 176 AVERAGE 1 523000 99.27 - -oooen 99.77 34.36 10.68 36.54 .00 380 276 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Vertical Fundamental
mLeveI(d&Nlml
1138
i WH}\
B3 by
U-Hlt-0-H-24-U-AI-2C)
850 1
at A e
Peak Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 536238 58.57 74.00 -15.43 49.55 3450 10.75 36.23 0.0 30 276 PEAK

Lol

1138

”\K U-NIA-U-N-28-U-H-2C{AVE)
m 1
Avg Blank

5

16

5 5256, 529, 5328, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535374 47.43 5400 -6.57 38.43 3450 10.75 3625 0.0 30 276 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C50 of C131
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Pol. Horizontal Vertical
mLevd[dBu‘ﬂm] 1 Level (dBuVim)
1138 134
975 975
B3 B3
U-NI-A-U-NI-ZA-U-NI-2C U-NIA-U-NI-2ZA-U-NI-2C
W__U—l_l—ﬂ_ 1 LTl [ W I N 1 LI 1 [
1 ~ ) lI-NII-ﬁiII—ZA—U- I-2C(AVG)| 1 1 ~ ) U-NH‘iII—ZA—U-.-II-ZC(AVﬂ
488! i }
. " Al
Peak -t I WRUWTE
325 32!
Av
9 163 163
7000 9200. 11400, 13600. 15800. 18000 7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mo dblfn e B AW b & & B o g Wil dBae 08 dW b B B B o i
1 10449.60 51.93 68.20 -16.27 6.0 37.51 15.53 66,71 Q.00 -=- Peak 1 1945099 51.74 6B.20 -16.46 65.38 37.5) 15.54 G678 0.09 ---  --- Peak
2 15692.20 95.25 74.80 -18.75 60.03 40.22 19.14 6414 0.00 300 286 Peak 7 15699.00 60.71 74.80 -13.29 65.49 48.22 19.14 G414 8.0 214 BB PEAK
3 15692.20 46.23 54.80 -0.77 LGl 40.22 19.14 o414 0.0 308 266 Average 3 15699.00 50.57 54.80 -3.43 95.36 4821 19.14 G404 0.8 214 BB AVERAGE
Sporton International Inc.(Kunshan) Page Number : C51 0f C131
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21
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54_5270MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
138 1038 !
95 95
83 83
L N2 N2 ] ] ™ UHIFA-NI-2A-U-NL2C
5.0 1 ¥ il
A At o
48 48
Peak
15 35
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 511313 59.19 74.00 -14.81 51.40 34.04 10.57 36.82 0.0 128 178 PEAK 1 5270.00 11226 --veev vmeee 103.59 34.43 10.70 36.46 0.00 128 178 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
LN 2A-U-H-2CAVG) L L U-Hl-4U--28-U-H-2C1AYE)
s ‘ I
Av
g 15 35
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 514121 43.88 54.00 -5.12 40.92 34.12 10.60 36.76 @.80 128 178 AVERAGE 1 5270.00 10423 ------ ------ 95.56 34.43 10.70 36.46 0.00 128 178 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C52 of C131
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Pol. Horizontal Fundamental

mLeveI(d&Nlm)

1138

5

B3 !

| U-Hlt-0-H-24-U-AI-2C)

850 W ‘M 1

T WMW‘MWWWﬂ% u\ ‘v‘w‘ul r'”v‘wlv“w
Peak s Blank

16

5m 5308, 534, 5304, 5420, 5460

Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535721 60.89 74.00 -13.11 S1.B8 34.50 10.75 36.24 0.0 128 178 PEMK

Lol

1138

N ",
o U-NA--A- 2 U-H-2C AV

Av Blank
9 18

163

520 5308, 5346, 536, 5422, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535132 50.62 S4.00 -3.38 4162 3450 10.75 3625 0.0 18 178 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C53 of C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH54_5270MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
83 83
] ]  UHIF-NI2AUNLEC
5.0 il
48 48
Peak
15 35
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5le6.38 58.79 74.00 -15.21 5105 34.82 10.5 36.84 .00 313 262 PEAC 1 5270.00 108.86 ------ ------ 100.12 3446 1071 36,43 o.00 313 262 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
LN 2A- -2 AVG) L L U-NIA-U-N-2A-U-AI-2CIAYG)
s ‘ I
Av
g 15 35
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SI3.67 43.83 S4.00 -5.17 4104 3484 1057 36.82 0.0 313 262 AVERAGE 1 5270.00 99,64 -----v ----- 99.90 34.46 1071 3643 0.e0 313 262 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Vertical Fundamental
1‘.ML\WI(tll!ll\ﬂln)
1138
5
B3 T
U-Hlt-0-H-24-U-AI-2C)
bt
50 i
i il
as WM\YI “VIANIJP.IIMJ My vqui Dbl
Peak Blank
5
16
5m 5308, 534, 5304, 5420, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5380.32 57.81 74.00 -16.19 48.70 34.50 10.77 36.16 .80 313 26D PEMK

Lol

1138

\\\\ U-NA--A- 2 U-H-2C AV

Av Blank
9 18

163

520 5308, 5346, 536, 5422, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535075 43.03 54.00 -5.97 39.03 34.50 10.75 3625 0.0 33 262 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C55 of C131
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



t Report

Report No. : FR371207D

Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] 1 Level (dBuVim)
138 138
a5 a5
#3 UNELNALNIL 0 UNEUNZANIG
O g i I} | B _ 1| Il i I N 1
) ULNIHA-ENI-2A-U-NI-2CIAVG) U-NIHA- M- 2A-U-NI-2CAVG)
_ ‘ _ . [ S _ )
488 ol
s~ w‘-}u& ek
Peak Nl -
325 3
Av
9 183 13
7000 9200, 11400, 13600 15800 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mot B BN Bh & B B m g Wl BV B B0 B & B B o deg
1 1054360 49.45 68.20 -18.75 62.09 37.58 15.63 G6.66 0.0  ---  --- Pesk 1 10531.08 50.05 68.20 -18.15 63.54 37.57 15.61 66.67 0.00  ---  --- Peak
1 157910 55,10 74.00 -18.88 S9.71 40,31 1921 G411 0.0 300 17 Pesk 7 15810.00 59.44 74.80 -14.56 64.00 40.33 10.22 6411 .09 222 75 PEAK
315790.10 46.20 5480 -1.80 5079 40.31 19.20 641l 0.0 3@ 17 Mverage 3 15810.00 SO.66 5480 -3.34 S5.1) 40.33 1.1 GAIL B.00 20 75 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C56 of C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-I-2C) ] ] [ UHIF-NI-2A-U-NL2C
5.0 il
1
A8 488 MMMM
Ll f
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 S1I2.16 49.51 74.00 -24.49 4173 34.04 10.57 36.83 0.0 111 176 PEAK 1 5310.00 10439 weeeee weeeee 95.50 34.50 10.73 36.34 0.80 111 176 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik *
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-Hl-3--28-U-A-2C{AV)
48 48
1
Avg ST .
325 32'5W
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 SII424 30,60 54.00 -14.33 3183 34.04 10.57 36.82 .00 111 176 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 5310.00 96,45 -oven coeee B7.56 3450 10.73 .34 0.0 111 176 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number . C57 of C131




searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Fundamental
el
134
o M‘“‘“\
i | I ENENITED
M

488 uﬂ. j i A )l | 1
MR VA o b
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535340 69.37 74.00 -4.63 60.37 3450 10.75 3625 .0 111 176 PEAK

mLeveI(dMWm)
1138
97.5M P,“
B3 W_v\
850
M U-NI-A-U-N-24-U-H-2C{AVE)
44 b
\.AMM
Avg e Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5350.10 50.54 54.00 -3.46 41.54 34.50 10.75 36.25 @.80 111 176 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C58 of C131

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-I-2C) ] ] T U2 2C
5.0 il
1
448 48
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5130.04 40.83 74.00 -24.17 4187 3412 10.60 3676 .00 291 259 PEAC 1 5310.00 108,98 ----er -oeee- 92.09 .50 1073 3634 om0 M1 259 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-H-8-U-0-2A-U-H-2C A
48 48
i
Av a
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 518.9 39.41 54.00 -14.59 3178 3400 10.5 36.85 000 291 159 AVERAGE 1 53000 9200 ---ee -eeeee 83,03 3450 1073 3634 0.8 21 259 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number 1 C59 of C131




searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Vertical Fundamental
mLmI(dBlNIml
1138
7 5pbR ww\
B3
U-Hlt-0-H-24-U-AI-2C)
0 wmi I 1
a T -
Wi l‘n; W 'r'vl' N‘J'IMJWW *J‘V'AV',‘F
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 53%.10 64.41 74.00 -0.50 55.40 3450 10.75 36.24 0.0 M1 250 PEAK

mLevel(dDu\nm)
1138
5
B3 hﬁ’\
850 \
WW U-NI-A-U-N-24-U-H-2C{AVE)
484 il
oy
LN
Avg — Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 535.30 45.99 54.00 -B.10 36.99 34.50 10.75 36.25 @.80 291 250 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C60 of C131
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Vertical
mmemvnn) i Level (dBuVim)
1134 134
a5 a5
e VNN i [IENTE NI,
gy g N 1T JLm 1T
L B N4 28--HD-2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak " : : n U L
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy MdhBNe B BN Bh & B & o &g
1 10620.00 45.13 74.00 -28.87 58.44 37.63 15.69 66.63 0.00 --- --- PEAK 1 10620.08 43.15 74.80 -30.75 56.5 37.63 15.69 66.63 0.00 ---  --- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138 i
s 175
8.3 "3
] ] U2 2C
650 60
48 1
Peak M "
15 s
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
15543 SB.54 7400 -15.46 49.17 M55 10.83 3601 Q.80 107 231 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546136 6147 6B.20 -6.73 5206 34.56 10.84 3599 .80 147 231 PEMK 1 5510.00 106,38 ------ ------ 96.77 34.60 10.89 35.88 0.80 107 231 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-H-4-U--28-U-A-2C1AVE) L L U-NIA-U-NI-2A--AI-2CAVG)
48 48
Av
g s 7k M’
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5457.68 50.86 54.00 -3.14 41.46 34.56 10.84 36.00 0.80 107 231 AVERAGE 1 5510.00 98.06 ------ ------ 88.39 34.60 10.91 35.84 0.00 107 231 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : C62 of C131




sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Fundamental
mLmI(d&NIml
1138
5
B3
U-Hlt-0-H0-24-U-I-2C)
850
8 1
‘WMWMW]"" WKIAIH"'\“‘V“‘ i ! ) ‘J .‘J""?‘lv'lw\n" "M‘M‘M”‘ le 4 Jl).‘"l‘l"l‘ll\l'
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 574172 43.75 68.20 -19.45 40.35 34.73 1120 37.53 0.0 107 231 PEN
Sporton International Inc.(Kunshan) Page Number : C63 of C131
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srorronas. FCC RF Test Report Report No. : FR371207D

23

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
A LA LN il A Y N e st IR A S
651 60
44 1
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0, 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155080 52.44 7400 -2156 43.03 .56 10.84 3.9 Q.80 I 248 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546388 50.63 68.20 -3.57 50.18 34.57 10.85 35.97 .40 377 248 PEMK 1 5510.00 103.48 -----v ----m- 93.82 34.60 10.91 35.85 0.80 377 248 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
s s 1
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 § 488 L/‘_’
Av
g 125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 5459.92 43.54 54.00 -10.46 34.13 34.56 10.84 35.99 @.80 377 248 AVERAGE 1 5510.00 95.88 -----v ---om- 86.25 34.60 10.99 35.87 0.00 377 248 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C64 of C131
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Vertical Fundamental
mLeveI(dDu\nm)
1138
5
B3
U-Hlt-0-H0-24-U-I-2C)
850
Y 1
A ot bbb e s s b
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5726.04 43.76 68.20 -19.44 40.12 3468 118 37.22 0.0 377 48 PEMC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal
1‘.IremeI(llBu‘ﬂm] 1 Level (dBuVim)
1138 134
95 Lk
2
LK MIENEINE i UAI-UNIZAUNIZC
UL LT w5 HI— ]
L NN A U N2CAVG) - (A 280 ML 2LIAVG)
Peak pl
325 32'
Avg .
163
7000 9200, 15800, 18000
7000 9200. 1400, 15800, 18000
Frequency (MHz)
. Linit tos  TPos
Linit Read At Aos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Remark -
- Pz dBuV/m dBuV/m m  deg
IHz dBul/m dBuv/m  dB dBWV  dB/m m deg 1 11820.00 5.9 74.80 -20.04 6444 37.92 16.06 66.46 W B2 PEAC
1 1162008 46.70 74.80 -27.30 59.18 37.82 - PEM 2 11020.00 4313 5480 -10.87 55.61 37.92 16.06 66.46 W 52 AVERAGE
2 16530.00 4527 68.20 -19.93 5189 4.9 --- PEAK 3 16530.00 5286 68.20 -15.3¢ 56.48 46,92 19.69 64.33 - e PEN
Sporton International Inc.(Kunshan) Page Number : C66 of C131
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srorronas. FCC RF Test Report Report No. : FR371207D

24

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH110_5550MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1118 1138 *
s 175
N "3
] ] U -2 2C
650 17 850
s Lk e i
WMWMMMMWMWWWWN 4
44 1
Peak
125 s
163
163
G 5300. 5430, 5410, 5510, 5550 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1565060 SB.60 7400 -15.40 49.19 .56 10.84 .99 060 109 234 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 549.60 58.54 6B.20 -0.66 49.89 34.57 10.85 35.97 .60 0B 234 PEAK 1 5550.00 111,94 ----vv -omees 10216 34.60 10.95 3577 0.80 100 234 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
1
95 95
N LN
[ Al
LN 2--HI-2CAVG), L L U-NIA-U-NI-2A--AI-2CIAVG),
9 ‘ I
Av
g 125 125
163 163
&30 5300. 5430, 5410, 5410, 5550 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%9.00 50.05 54.00 -3.95 40.64 34.56 10.84 35.99 0.00 109 234 AVERAGE 1 5550.00 102.88 ------ ------ 9310 34.60 10.95 3577 0.00 100 234 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C67 of C131
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searran cas. FCC RF Test Report Report No. : FR371207D

Pol. Horizontal Fundamental

Lol

1138

97.5M

My

m U-Hlt-0-H0-24-U-I-2C)
80 1%, WWM
W:h“‘“,,"“ T T P
n LA R P 'lvw\m’w
Peak Blank
5
16
5950 5503, 5636, 5679, 5TiA, 5765
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 574086 57.74 68.20 -10.46 49.35 3473 1120 37.55 000 100 234 PEMK

Sporton International Inc.(Kunshan) Page Number : C68 of C131
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srorronas. FCC RF Test Report Report No. : FR371207D

24

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH110_5550MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134 t
s 175
N "3
] ] A2 2C
651 60
gl ettt Nl
44 488 M
Peak
125 s
163
163
G 5300. 5430, 5410, 5510, 5550 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 565020 57.50 7400 -16.50 43.18 3456 10.84 36.00 0.60 37 289 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5465.00 56.92 68.20 -11.28 47.49 3456 10.85 3598 .80 317 280 PEAK 1 5550.00 109.41 ----vv -momv 99.63 34.60 10.95 3577 0.80 317 289 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
1
95 95
N LN
[ Al
N30 24 -HI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
9 ! I
Av
g 125 125
163 163
&30 5300. 5430, 5410, 5410, 5550 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%9.00 47.89 54.00 -6.11 38.48 34.56 10.84 35.99 @.80 317 289 AVERAGE 1 5550.00 109.24 ----vv -oeev 99.46 34.60 10.95 3577 0.80 317 289 AVERAGE
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Pol. Vertical Fundamental
mLmI(d&NIml
1138
5 \
B3 1
{ U-Hlt-0-H0-24-U-I-2C)
it i 1
WW“’W‘"W‘“ w‘ Iy r“ n” ‘m.ymhl’“. ﬁm‘v"*ﬁw%”w
Eit
Peak Blank
5
16
5950 5503, 5636, 5679, 5TiA, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 575146 57.99 68.20 -10.21 49.74 3475 1121 37.71 0.8 37 280 PEMK
Sporton International Inc.(Kunshan) Page Number : C70 of C131
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Pol. Horizontal Vertical
mLmI(dDu‘lﬁn) 1 Level {4BuVim)
1138 134
ki 13
3 B3
) UH-UNZA NI U-NIF-U-Ni-2A--Hik-2C
ﬁm_—uj_m_ i 1 1 T[T W I N 1 L M
.U Z
\ NI ULAI-2A J NI-ECHAVG) — L - ; - - UN-UNL2A-9-HL-20(AVG)|
— L 4 . - L & d
488 t T WY Y PreY TA o
Peak VRIS B R———
32!
325
Avg .
16.3
7000 9200, 11400, 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Presmp Aux APos TPos
Linit Real  Ant Cable Preamp  hux APos  Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwv/m dv/m 08 B dB/m B dB A8 o deg
MHe douu/m dBuv/m 8 BV dB/m BB B A8 deg 1 11100.00 57.17 74.80 -16.83 69.50 37.98 16.11 66.42 0.00 318 74 PEAK
1 119,70 49.37 7480 -24.63 6L70 3798 1611 66.42 888 - - Pesk 7 11100.08 47.88 54.00 -6.12 60.21 37.98 16.11 66.42 .08 318 74 AVERAGE
D 16650.00 60.59 68.20 -7.61 6467 4182 19.77 6407 BBB - - PENC 3 O16653.60 6377 68.20 -4.43 6105 4182 19.77 648 BBD - -o- Pesk
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Report No. : FR371207D

25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1118 1138 !
s 175
N "3
651 60
1
“ "'ml"r‘ ‘v‘ 'm‘r“” lV"Lmv!\'rAﬁM“v'\T b ‘r“\“v w‘r‘AmlM\ J"\r. IMI‘JVM ll“‘“ “"‘”ﬂkhv ‘m ™ J“' M‘I'M 488
Peak
125 s
163
163
G 5362 5414, 5446 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155300 49.03 7400 -24.97 39.66 .55 10.83 36.01 0.60 109 231 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546472 47.51 68.20 -20.69 3B.08 34.56 10.85 3598 .60 4@ 231 PEAK 1 5670.00 111,62 ------ ------ 10213 34.60 1111 36.22 0.00 100 231 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
1
95 95
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
44 488
1
Avg
125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%6.56 39.22 54.00 -14.78 29.82 34.56 10.84 36.00 0.80 109 231 AVERAGE 1 5670.00 16276 ------ ------ 93.16 34.60 1110 36.1¢ 0.00 100 231 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C72 of C131
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TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Pol. Horizontal Fundamental
mLeveI(d&NIm]
134
1L
Ii.]jﬁmw
MWMLWMMW AL
65‘9 T WMLW |
Peak Blank
8
163
5685 5101, . 5733 5740, 5785
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MoBWn BN B B B B B B a iy
T 57070 63.44 68.20 -4.76 54.83 3468 1118 37.25 0.00 100 231 PEMK
Sporton International Inc.(Kunshan) Page Number : C73 0of C131




srorronas. FCC RF Test Report Report No. : FR371207D

25

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134 1
s 175
N "3
651 60
8 ! :
R e T N e R Lt 44
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 S3448 47.95 7400 -26.04 3898 M50 1076 3628 Q.80 I 250 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5466.16 47.51 68.20 -20.69 38.07 34.57 10.85 35.98 .60 374 250 PEAK 1 5670.00 108.30 ------ ------ 98.81 34.60 1111 36.22 0.80 374 250 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
1
95 95
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) . L U-NIA-U-N-2A-U-AI-2CIAVG)
44 488
1
Avg
125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 5373.36 38.56 54.00 -15.44 29.50 34.50 10.76 36.20 @.80 374 250 AVERAGE 1 5670.00 100.04 -----v --om- 99.34 34.60 1109 35.99 0.80 374 250 AVERAGE
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Pol. Vertical Fundamental

Lol

1138

ST.SW‘\

81
w%ur " | U-NIA-U-NI-2A-UNI2C

488 % WWWWWWW

Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5720.00 53.83 68.20 -14.37 45.24 3460 1118 37.28 .80 374 250 PEAK

Sporton International Inc.(Kunshan) Page Number : C75 of C131
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sromoncas. FCC RF Test Report

Report No. : FR371207D

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm) . Level (4BuV/m)
1138 134
915 975
ki ki
i U-HI-U-NI-2A-U-NI-2C i U-HI-U-NI-2A-U-NI-2C
g Sy ) | N _ 1L LTy o UL L N e
I s ~ U-NI-A-U-N0-2A-U-H4-2C(AVG)| R 1 ~ ~ UNIA-U-NI-2A-U NB-2C(AVG)|
s \ \ : e "
Ll Mg
Peak iyl Y
325 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz e 0 BN Bm B B B o iy MW 0 BN Bm B B B o dy
1 1134p.00 50.59 74.00 -23.41 62.48 38.17 16.26 66.32 .80 257 299 PEAK 1 1134p.00 53.88 74.00 -20.12 65.77 38.17 16.26 66.32 .00 307 73 PEAK
2 1134p.00 42.35 54.00 -11.65 54.24 38.17 16.26 66.32 .80 257 299 AVERAGE 1 1134p.00 46.13 54.00 -7.87 55.82 38.17 16.26 66.32 .80 307 73 AVERAGE
3 17619.80 5154 68.20 -16.66 54.63 41.30 20.81 64.40 0.00 --- PEAK 3 17619.80 95.57 68.20 -12.63 S6.66 41.30 20.81 64.40 8.8 ---  --- PEAK
Sporton International Inc.(Kunshan) Page Number : C76 of C131
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srorronas. FCC RF Test Report

Report No. : FR371207D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
]
95 95
83 83
] Ly U-HlA-U-H0-24- A2 ] ] | UNA-UNZAUNILZC
5.0 il
48 48 w
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.60 65.09 74.00 -8.91 57.07 3415 10.61 3674 .00 1e8 355 PEAC 1 5200.00 10150 ------ ------ 93,00 34.25 10.65 36.63 0.00 108 355 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI\-1-U-NH-ZA-U-N\I-ZC[AVQ) L L U-NIA-U-AI-2A--AI-2CRYG)
48 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5146.88 50.50 54.00 -3.50 4249 3414 10.61 3674 000 108 355 AVERAGE 1 520000 9330 ----or oo 85.02 3425 10.65 36.63 0.00 108 355 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Horizontal Fundamental
mLeveI(d&NIm)
1138
L
B3 Wﬂ\
) U-Hlt-0-H-24-U-AI-2C)
850 Wt ]
u WMM | |
i LY ‘A"“.‘ﬁfy‘.“u i A‘“ " u'.“wm "‘Ylw‘
Peak Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 537460 48.61 74.00 -25.30 39.55 3450 10.76 3620 0.0 100 355 PEAK

Lol

1138

L" U-NI-A-U-N-24-U-H-2C{AVE)
m W
A,
i
Avg s Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 535194 39.23 54.00 -14.77 30.23 34.50 10.75 36.25 0.80 109 355 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C78 of C131
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Report No. : FR371207D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik !
83 83
| U-HlA-U-H0-24- AN -2 ] ] | UNA-UNZAUNILZC
5.0 1W W il
it s P
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5143.64 58.60 74.00 -15.40 50.58 3415 10.61 36.74 0.0 55 268 PEAC 1 5200.00 9.8 --oer -eeee- 88.48 3431 10.66 36.68 0.0 5 268 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L ULNIA-U-AI-2A--AI-2CIRYG)
48 1 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5M4B.00 4495 S4.00 -0.05 36.94 3414 10.61 3674 0.0 55 268 AVERAGE 1 520.00 89.20 ------ ---o- 80.83 3431 10.66 36.68 .80 5 265 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Vertical Fundamental
mLmI(d&NIml
1134
15
™
# | U NN,
A4 [
N WWMWWWWWWW AN
Peak Blank
325
16
50 5256, 529, 538, 534, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5350.14 47.62 74.00 -26.3% 38.62 34.50 10.75 3625 0.8 25 268 PEAK

mLeveI(d&lel
1138
5
M,
B3
850 \
\\ U-NI-A-U-N-24-U-H-2C{AVE)
Eit | M
Avg [ Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5364.36 38.61 54.00 -15.39 29.58 34.50 10.75 36.22 @.80 255 268 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C80 of C131
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak WWW
g
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10420.00 45.58 68.20 -20.62 59.30 37.40 15.51 66.72 0.8 - - PEMC 1 1046.00 46.30 68.20 -21.81 60.11 37.49 15.51 66.72 8.8 - - PEA
Sporton International Inc.(Kunshan) Page Number : C81of C131
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27
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-UNI-2C) ] ] T UIF-NI-2A-U-NL2C
5.0 il
1
488 S TTIN - PRy AP repet e e PP Ty R VAR ) 488
LR B L L L LR oL
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SILE4 5011 74.00 -23.89 42.33 3484 1057 36.83 .00 18 337 PEMC 1 520.08 99.67 ----on ---o- 99.82 3450 10.72 3637 o.e0 188 337 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-Hl-3U--28-U-A-2C{AMS)
48 48
Av 1 el
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SIILe4 39.95 54.00 -14.05 3218 3483 10.57 36.83 .00 108 337 AVERAGE 1 520.00 9200 ----en -oeeee B.07 3449 1072 3638 000 108 337 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C82 of C131
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Pol. Horizontal Fundamental
mLeveI(d&NIm)
1138
07 5oty “WW\
B3
U-Hlt-0-H-24-U-AI-2C)
‘I It
850 f 1
e WWMMM :
Wby
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5370.% 50.00 74.00 -15.00 49.95 3450 10.76 3621 080 100 337 PEMK

1HL&W!I(dllll\ﬂln]
1138
5
MV
B3 had
850 \
U-NI-A-U-N-24-U-H-2C{AVE)
I
488 Mmh |
e ol
Avg R N Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535810 50.81 54.00 -3.19 41.80 34.50 10.75 36.24 0.0 100 337 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C83 of C131
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Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik !
83 83
U-Hlt-0-H0-24-U--2) ] ] U 2N 2C
5.0 il
bk i 488 W’
U L e (T L R
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5137.44 49.59 74.00 -24.41 41.64 34.11 10.60 3676 0.00 330 267 PEAK 1 5290.00 96.45 -----v -oooev 87.71 34.46 10.71 36.43 0.80 330 267 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L UM 2A-U-AI-2CAME)
48 1 48
Av “
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5127.50 40.17 54.00 -13.83 32.39 34.88 10.58 36.79 @.80 330 267 AVERAGE 1 5290.00 88.03 ------ ----m- 79.26 34.47 10.71 3641 0.80 330 267 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Vertical Fundamental
mLeveI(dMWm)
1134
15
# \ U NN,
A4 | i
1
o Wi b e
Peak Blank
325
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 537310 S4.61 74.00 -19.30 45.55 34.50 10.76 36.20 0.0 330 267 PEMK

IHLim!l(tll!ll\ﬂlnl
1138
5
-
850 \
U-NI-A-U-N-24-U-H-2C{AVE)
488 1
“Mt\w L
Avg s : 'HMM;HMMNWW Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5358.50 46.77 5400 -7.13 37.75 34.50 10.75 36.23 0.80 330 267 AVERAGE
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Pol. Horizontal Vertica
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak n -
g
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10580.50 43.08 68.20 -25.12 56.47 37.61 15.65 66.65 .08 - - Pesk 1 10580.50 44.23 68.20 -13.97 57.62 37.61 15.65 6665 .08 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C86 of C131
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28

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

ANT CDD 0+1

Pol. Horizontal

1MLe\IeI (BuVIm)

1134
98
N
o UNIE-UN-2A-UNI-2C
50 f
4E'B-WWMMMMMWWM
Peak 125
163
G 5362 5414, 5446, 5418, 510
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m 4B oBWV dB/m M8 dB B o deg
1 54%.56 62,79 74.00 -11.25 5335 3436 10.54 30.00 0.60 10 233 PEAK
1 5463.56 £4.53 68.20 -3.67 55.08 34.57 10.85 35.97 0.6 1o 233 PEMK

11nLe\leI (dBuVim)

1138

95

N

[

UA LR AL
48 *

Av
g 18

163

5%50 5362, 544, 5445, 5478, 510
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5430.12 47.65 S4.00 -6.35 38.24 3456 10.84 35.99 .00 108 133 AVERAGE

Fundamental

11"Le\iel (dBuVim)

1138

95

LN

] ] U2 N2
Al

s w

35
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Ml BWE B BY &k & & & a dy
1 5530.00 108.60 ------ ------ 99.88 34.60 10.95 5.1 .00 188 233 PEAC
11"Le\ielidlillwm]
1138
95 1
83
il
L L U-NIA-U-NT-2A--AI-2CIAVG),
1
35
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Ml BWE B BY &k & & & a dy
1 5530.00 9194 --ooee woeeee 82,20 .60 10.95 3581 0.00 108 233 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Horizontal Fundamental
mLmI(d&NIml
1138
5
B3
850
1
R e e R
Peak Blank
5
16
5685 5101, 5. 533,
Frequency (WHz)
Linit Read At Cable Preamp  Aux
freg Level Line Margin Level Factor Loss Factor Factor
MedWaBNe B BN Bk & B & a g
1 5726.44 51.83 68.20 -16.37 43.20 34.68 1138 37.23 .00
Sporton International Inc.(Kunshan) Page Number : C88 of C131
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28

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
s 175 1
N "3
UM LA it ot BT
651 —
|2 Al
4“mmmwWMMMMWMWMWWWMWMWMWMMW4“ 44 Mwmwwwme
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SST.B4 5444 7400 -19.55 45.04 456 10.84 36.00 060 3 248 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546520 58.05 68.20 -10.15 48.61 34.57 10.85 35.98 @60 334 248 PEMK 1 5530.00 97.78 -----v -oee- 83.00 34.60 10.92 35.82 0.80 334 248 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
95 95
1
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) L L U-NIA-U-NT-2A-U-AI-2CIAVG)
44 i 488
Av t\Vx/_"w
g 125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%8.80 4171 54.00 -12.29 32.39 34.56 10.84 35.99 0.80 334 248 AVERAGE 1 5530.00 89.39 ----ev -oooe- 79.72 .60 10.91 35.84 0.00 334 245 AVERAGE
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Pol. Vertical Fundamental
mLeveI(dDu\nm)
1138
5
B3
U-Hlt-0-H0-24-U-I-2C)
850
N 1
u“"‘u Aot Wt il NPT | TR Ty Ty JTOY T T T [ TYR T
AL M TR TP T i L et D R LR
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5729.88 43.96 68.20 -19.4 40.37 3469 118 37.28 o.b0 334 48 PEMC

Sporton International Inc.(Kunshan) Page Number : C90 of C131
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak ' 4‘ sy
mwwmmﬂww
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 11660.00 5.9 7408891 5150 3095 1600 66.44 0.00 - - PEN 1 11660.00 4470 400 B30 ST 3005 1608 6644 0.00 - - PEN
Sporton International Inc.(Kunshan) Page Number 1 C91 of C131
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30
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT 0
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
i
975 WA
813 "
U-NI-3
[ —— 3 (R 1 A S U3
65
Bl ]
448
325
Peak 125
163
163
5600 5680, 5760, 5040, 5920, 6000
i MH
ey Y 10 1. it 4l B o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SG47.60 50.55 .30 -17.75 4R.59 3460 1LO7 B.JL 6.00 180 234 PEAK B
1 SES.GD 47.62 6330 2068 37.70 .60 1LE7 [I5 6.08 100 134 PEM Mz duV/m dBu/m  dB oBV dB/m B 0B om deg
IOFIS. 6130 109.56 -47.18 5358 3465 1L16 .01 6.00 180 234 PEAK 1 450400 54.09 7480 -19.91 4811 399 10.09 3.1 .00 109 D34 Pesk
4 570.80 57.20 11272 -55.50 48.49 .66 1L17 312 609 180 234 PEK 157500 106,09 -oees oo 97.85 W72 1.2 37.49 0.80 100 134 PEAK
1,,,Le\iel (BuVIm)
1138
Lk L
813
65
L L1 o ave
448 LN
Avg Blank 125
163
1000 20, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B & o dg
1 459400 5199 5460 -2.01 46.81 33.99 10.00 3B.61 0.0 108 234 Average
1 5745.00 9751 --eeeeeeee- 89.08 34.72 1120 37.49 .80 108 234 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C92 of C131
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Pol. Vertical Fundamental
" Level (dBuvim) mLeveI{d&Nlml
A \ 7
f 1138
\ 0
95 i [
{ k \ 5
I
kl
} \ e i3 I ]
B W [ S I I L il
3 M‘L 650
S kg
e Wi P b S At w
Wt
. PR
Peak 315WWW
1 k1
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
1000 220, . 4600, 5800, 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Tm d_BuV/nm_dBmm_dB_dB_dB_m_deg— L1rI|1t . Read At Cable Preamp Aux APos  TPos
1 S6ERE0 49.06 01304 315 MG L1 BB B0 3T 23 PR Freg Level - Line Margin Level Factor  Loss Factor Factor Remark
2 565040 4B.09 63.60 -20.51 3B.18 .60 1107 /.76 .00 37 238 PEMK -
3 5700.80 51.60185.30 -53.78 4258 3460 1L14 .72 0.08 327 238 PEMK Mz dBuv/m dBuv/m 0B oB dBfm B B B o deg
4 570.B0 5605 110.90 5485 47.33 M.66 1L17 W1 0.0 3T 238 PEMK 1 5745.00 10241 -oenee onee 0407 W4 1121 361 000 3 238 PEAK
mLeveI{d&Nlml
1138
075 1
1K}
650
L L UNIL3AVG)
488
Avg Blank s T —
e
163
1000 220, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
Wil B 6 d B & & B a dg
1 5745.00 93.21 ------ =eoee- 84.78 3472 1120 37.49 0.0 37 133 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C93 of C131
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Pol. Horizontal Vertical
,MLMWW") i Level (dBuVim)
1138 34
115 15
813 N3 0 NI
STUTL 1L LT wf o I L1 7L
UNI3AVG) — L 4 1 _ 1 UNII?(A\@
- T = - : -1 2 - 0l |
48 | PR PR Y
Peak R~ PP
38 &
Avg .
163
7000 9200, 11400, 13600, 16800, 18000
000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Presmp Aux APos TPos
Linit Real  Ant Cable Preamp  hux APos  Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwv/m dv/m 08 B dB/m B dB A8 o deg
Mz dBulfm dBuV/m  dB dBWV B A8 B BB o dg 1 11490.00 5140 74.80 -20.60 £3.00 38.29 16.36 66.25 .00 M9 B2 PEAC
1 114%.08 44.73 74.80 -29.27 56.33 38.29 16.36 66,25 @.0@ - --- PEAK 1 1149.00 42.10 54.00 -11.9 5370 38.29 16.36 06.25 0.80 249 52 AVERAGE
1 17235.00 47.8) 68.3@ -20.48 50.99 41.25 20.16 64.58 Q.08 - --- PEAK 3 17235.00 50.27 68.30 -15.83 9344 41,25 20.16 G4.58 8.8 ---  --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C94 of C131
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31
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
ANT 0
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
13
975 WA
813 "
U-N-3
50 (R 1 A S U3
650 ’
3
488 1 " e
A B b s
325
Peak 125
163
163
5600 5680. §760. 5840. 5920, 6000
f MH
ey Y 10 1. it 4l Bl o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.30 458.92 66.30 -19.38 38.98 34.60 11.67 35.73 0.08 32l 350 PEAK o R EE—————,
1 SESGD 4731 6830 -20.99 37.39 M.60 1LE7 /I3 688 3L 35 PEM Mz duV/m dBu/m  dB oBV dB/m B 0B om deg
3 576120 47.62 185.64 -58.02 38.62 34.60 1114 36.74 0.08 32l 350 PEAK 1 4630.00 56.61 74.00 -17.39 50.M4 3406 10.04 37.93 0.0 31 350 Peak
4 5720.00 46.63 110.90 -64.27 37.01 34.66 1117 37.11 0.00 321 350 PEX 1 5788.00 104.58 ----- --eee- 96.88 34.86 11.26 38.42 0.80 321 350 Peak
1,,,Le\iel (BuVIm)
1134
w5 ;
83
650
L g g
4EIB L‘}/‘w
Avg Blank 125
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B & o dg

1 4630.00 52.00 54.00 -2.00 45.83 34.86 10.04 37.93 0.00
155 9537 ceeeen e 87.67 34.86 11.26 33.42 0.80

A 350 Average
31 350 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U
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Pol. Horizontal Fundamental
" Level (dBuVim)
1 \\
915 m \
813
, ‘ U-NI
[}
Ll “\L ) 4
At ! sy A
3!
Peak Blank
1 ki
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
585480 44,31 111,36 -66.55 38,17 35.00 1L.34 3971 @.00 321 330 PEX
5873.20 46,13 165,80 -59.67 39.41 35.85 1L.35 39.68 0.0 32 330 PEX
502480 45.20 68.45 -23.25 38.28 35,012 1146 9.6 0.0 32 330 PEX
5042.00 47.95 68.30 -20.32 40.99 35.14 11.42 39.57 0.00 31 350 PEX

PR
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Pol. Vertical Fundamental
L2t (Buvim) mLeveI{d&Nlm]
! | l
f 1134
\ 1
95 fiei
TN ’
|
1
J \ L3 i I ]
6 L gy T W B | R
1 3 .
I A .
WWWWWW” i T P Y R il ‘
n PRI L e
Peak I
Ry
1 ki
163
5600 5680. 5760, 5040, 5920, 6000
Frequency (MHz)
1000 0. 0. 400, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Tm d_Buwnm_dBmm_dB_dB_dB_m_deg L1rI|1t . Read At Cable Preamp Aux APos  TPos
| S0 06 GL30-18.01 10.00 .60 1165 B3 000 480 B1PEM freg Level Line Margin Level Factor Loss Factor Factor Renark
2 5630.80 45.35 66.89 -20.54 38.43 34.60 1167 35.77 0.06 400 8L PEAK R R EEREE=———————
3OSTBR.B0 49.53 10720 -57.68 4061 462 1115 MBS 0.8 40 BLPEM Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
4 5720.00 46.34 110.90 -64.56 37.62 34.66 1117 37.11 0.00 480 81 PEX 1 578500 100.23 -eeeev coeeee 0034 M.BILXS 3819 0.0 40 BLPEN
mLeveI{d&Nlm]
134
5
B3
650
L L UNIL3AVG)
48
Avg Blank i s | ]
g
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
Mot B BY de B B & a g
1 5785.00 917 ----ev -eee 83.47 34.86 1126 38.42 0.00 400 81 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C97 of C131
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Pol. Vertical Fundamental
" Level (dBuVim)
1 \\
915 m \
813
/ l U-NI
[ I
e o _MW . 34
3!
Peak Blank
1 ki
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
5354.80 48.74 111.36 -62.62 4218 35.01 11,34 39.71 0.00 243 81 Peak
5857.60 47.97 110.17 -62.20 4132 35.02 1134 3971 @.00 243 81 Peak
5393.40 49.16 §7.94 -38.78 4232 35.10 1133 39.64 0.00 243 81 Peak
5925.00 43.62 65.30 -19.68 4178 35.12 11.40 30.60 6.0 M43 Bl Peak

PR

Sporton International Inc.(Kunshan) Page Number : C98 of C131
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Pol. Horizontal Vertical
mLmIldBu‘ﬂm] 0 Level (dBuVim)
1138 134
5 913
K i 3 ITH
gl uus 1L iy i SR Iy
L ) == -- : e !
1 Pty
Peak 18 . o A N
3
Avg ik
1 kl.
163
7000 5200, 11400, 13600 15800, 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos TPos
Linit Read dnt Cable Preamp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @B dBW B B B B o dyg
Mz dBuv/mdBuv/n B dBV B B B M8 o deg 1 1057008 SLED 74.00 2030 6300 3.6 1541 6.5 688 19 T3EEM
1 US78.00 4453 TH83-N.47 .90 8.3 1641 6513 0.8 - - PEN 2 USTB.08 4131 5480 1260 5.7 K36 1641 66.13 0.09 29 T3 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C99 of C131
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32
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT 0
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
le
975 WA
813 "
U-N-3
50 (R 1 A S U3
650 1
2 14
448 !
“Wu " “‘i i raten 4838
325
Peak 125
163
163
5600 5680. §760. 5840. 5920, 6000
f MH
ey Y 10 1. it 4l B o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 534,80 50,21 11L.36 -61.15 43.57 35.01 1134 30.71 .06 100 176 PEAK o R EE—————,
1 SBGR.GD 49.56 197.03 5747 4286 3.4 1L3T .60 0.00 180 176 PEAK Mz duV/m dBu/m  dB oBV dB/m B 0B om deg
3 5924.80 47.52 65.45 -20.93 40.60 35.12 11,46 30.60 .00 100 176 PEAK 1 4660.00 59.81 74.00 -14.19 5348 3412 16.07 37.86 0.60 188 357 PEAK
4 503360 46.91 68.30 -21.39 39,95 35.13 11.41 39.58 0.00 180 176 PEX 7 5825.00 10220 -eeee ceeee 95.07 34.95 1131 39.13 @.80 108 176 PEAK
1,,,Le\iel (BuVIm)
1134
Lk 7
83
650
I N N Y
48
Avg Blank 5 i
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B & o dg
1 4660.00 50.88 54.80 -3.12 4455 3412 16.07 37.86 .80 108 357 AVERAGE
1 585.00 91.89 ----e- -eeees 83.85 34.94 11.30 30.8 0.80 108 176 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Vertical Fundamental
" Level (dBuVim) mLeveI{d&Nlml
. | I
f N 1138
M
P il
97
TN ’
Hl
kl
[ \ 3 8 I ]
i 1 3 T8 R | AT
i 2 N
Whihastontrsasaa gyl 47 e e s
b ‘
3! MMMWWWWMW il
At
Peak s WW
1 ki
163
5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 0. 400, 4500, 5800, 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Facter Factor Remark
—Mme_ﬁmm_dB_dB_dB_m_deg L1rI|1t . Read At Cable Preamp Aux APos  TPos
1 SES4LE0 467311136 -645 04 A1 1L NIL 0060 M9 06 PR Freg Level - Line Rorgin Level Factor Loss Factor Factor Renark
2 SET30 48.13105.80 -5T.67 4L41 B.05 1135 W65 .00 309 96 PEM —
3OSOMB0 M98 6545 2347 38.06 /.12 1146 WG 0.8 39 9 PEM Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
4 S0 4743 63.30-20.87 4048 35.03 1LAL .59 .00 309 96 PEM 1 5805.00 10305 --eee oeev %41 .95 1131 1AL 080 W9 95 PE
mLeveI{d&Nlml
1138
05
81
650
L L UNIL3AVG)
488
'\—u_/m‘/ i S |
Avg Blank W i L
pe T
163
1000 0. 400, 4500, 5800, 000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MR EWE B BN B B B B a g
1 5805.00 93.80 ... 86.67 3495 1131 3011 0.0 39 06 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C101 of C131
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Pol. Horizontal Vertical
1HLMI(llBu‘ﬂm] 0 Level (dBuVim)
1138 134
5 913
K i 3 ITH
O 1T B iy T e | B 1
L ) == -- 1 e !
Peak Iy g IR A
Avg 4 &
1 kl.
163
7000 5200, 11400, 13600 15800, 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos TPos
Linit Read dnt Cable Preamp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @B dBW B B B B o dyg
Mz dBuv/mdBuv/n B dBV B B B M8 o deg 1 1165008 47.00 74.00 -26.98 553 3842 1645 G6.20 609 W 0 PEA
1 1165.00 44.81 7480 -29.19 56.13 38.42 16.46 66.20 808 - - PEMK 2 11650.00 36.53 5480 -17.47 47.85 3842 16.46 66.20 B.00 00 0 AVERAGE
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33

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT20_CH149_5745MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138 2
|
975 WA
813 1 "
U-NI-3
50 (RN 1 N O LAl
650
1 1
488
Ll Kgga e
325
Peak 125
163
163
5600 5680, 760, 5840, 5020, 6000
Frequency (MHz
wene W) 100 1 e 00 Bl Tt
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5635.80 51.13 68.30 -17.17 4183 34.60 1186 35.56 @.06 11 174 PEAK -
15650.80 47.19 6530 2011 3027 460 1L.67 /.5 0.08 111 174 PEM Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg
3 5715.40 67.44 110.45 -43.01 58.68 34.66 1117 37.07 @06 111 174 PEAK 1 450400 54,50 74.AR -19.48 48.54 33.99 10.80 3B.01 0.0 111 174 Pesk
4 572120 72.72 113.64 -40.92 64.02 .66 1117 3713 0.8 111 174 PEAK 1 5745.00 110.84 weeeee ceeeen 102.49 3474 1128 37.59 0.0 111 174 PEAK
1,,,Le\iel (BuVIm)
1138
2
a5
8.3
650
N A A —
488
Avg Blank 125
163
100 200, 3400, 4600, 5800, T000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg
1 459400 50.66 54.00 -3.34 44,68 33.99 10.80 3B.61 .80 111 174 Average
7 5745.00 10235 -eeees ceeeen 94.00 34.74 1120 37.59 .80 111 174 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C103 of C131
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Pol. Vertical Fundamental
L2t (Buvim) mLml{d&NIml
! | l
f 1134 :
M \ i
975
.r l \ ki f
813 i | ) \
L3 i I ]
¢ W L g Oy e B SRR
b 5
488 o e,
WWW Wbt v s 1
Peak 2 L s
ea 315WW
1 ki
163
5600 5680. 5760, 5040, 5920, 6000
Frequency (MHz)
1000 0. 0. 400, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Facter Factor Remark
—H-Izmm_dﬁmm_dﬂ_dﬁ_dﬂ_m_deg— L1rI|1t . Read At Cable Preamp Aux APos  TPos
| SBA0 SL06 6L -18.01 M0.01 M6 1LE7 BT 000 3% 97 PN freg Level Line Margin Level Factor Loss Factor Factor Renark
2 5652.80 48.37 69.79 -21.42 38.49 3460 1167 35.79 .08 367 97 PEAK R R EEREE=———————
3 OSIB00 B350 110.34 46,30 SA79 M5 1L17 .7 0 T 97 PEM Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
4 5724.00 7852 120.02 -41.50 69.86 34.67 1117 37.18 0.00 367 07 PEX 1 574500 107.85 wemeev coeeee 00.51 M4 1121 3761 080 367 97 PEN
mLml{d&NIml
113§
1
5
B3
650
L L UNIL3AVG)
48
Avg Blank s PR W
VW\"MM
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
Mot B BY de B B & a g
1 5745.00 100.06 oo - 9163 3470 1120 37.49 .00 367 97 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C104 of C131
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Pol. Horizontal Vertical
1‘.lrauﬂml(llDu‘ﬂm) 1 Level {4BuVim)
1138 138
ki 13
813 N3 0 UNI3
STUTL 1L LT wf o I L1 7L
UML) — L 1 S Wik
- T = - : -1 - 0l
484 | I R R S,
Peak PRS2 I——
325 32'
Avg .
16.3
7000 9200, 11400, 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Presmp Aux APos TPos
Linit Real  Ant Cable Preamp  hux APos  Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwv/m dv/m 08 B dB/m B dB A8 o deg
Mz dBulfm dBuV/m  dB dBWV B A8 B BB o dg 1 11490.00 5494 74.80 -19.06 £6.54 38.29 16.36 66.25 0.00 I3 B3 PEAC
1 1499.00 45.64 7480 -8.36 5.4 3.9 1636 66.55 888 - - PEAC 2 149.00 45.72 5480 -8.28 573 3829 1636 66.35 000 IR B3 AVERAGE
U500 S0.07 6820 -18.13 5334 4105 .06 6458 BB - - PENC 3 U715.00 6L5D 6820 -6.90 6467 4125 20.16 6458 880 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C105 of C131
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34

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT20_CH157_5785MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
" !
!
9 w3
813 "
U-NIl-3
651 R S O VA3
. 650
1y 1
444 st bl
s i ity | 4 w
325
Peak 125
163
163
5600 5680, 5760, 5840, 5020, 6000
Frequency (MHz
wene W) 100 1 e 00 Bl Tt
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5644.80 49.23 65.30 -19.97 39,22 34.60 1186 35.65 0.6 180 194 PEAK -
1 5650.80 46,85 6B.30 2045 36.93 460 1L.67 [.J5 0.08 180 194 PEM Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg
3 576120 50.65 185.64 -54.99 41,65 34.60 1114 36.74 9.6 180 194 PEAK 1 4630.00 54.87 74.00 -19.13 48.78 34.86 10.84 37.93 0.00 108 194 Peak
4 5721.60 51.10 114,55 -63.36 42.50 34.66 11.17 37.14 0.00 160 194 PEAK 1 5785.00 107,34 weeee ceeenn 99.64 34.86 11.26 38.42 0.0 100 194 PEAK
1,,,Le\iel (BuVIm)
1138
!
a5
8.3
650
1 UA-S{AvG

8 ' - L/\_,
AVg Blank 125 M

163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg
1 4630.00 52.84 5400 -1.16 46.67 34.86 10.84 37.93 .80 108 194 Average
1 5785.00 99.85 ------ -eeee- 9124 34.85 11.26 35.38 0.80 108 194 AVERAGE
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Pol. Horizontal Fundamental

NCCIC L)

. N

[}

U-NI-3

MWW'“.”:&M l'"udamr,m WS u4a o

il i WA T A b

Peak ¥ Blank

5600 5680, 5760, 5840, 5920, 000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
585480 52,99 111,36 -38.37 46.35 35.00 134 3971 @.00 160 194 PEX
5874.40 48.05 165,47 -57.39 41,36 35.85 1135 39.68 0.0 109 194 PEX
502480 4470 68.45 -23.74 3779 35,02 1146 9.60 0.00 109 194 PEX
5057.20 43.46 6.3 -19.54 41.42 35.16 11.43 39.55 0.00 180 194 PEX

PR

Sporton International Inc.(Kunshan) Page Number : C107 of C131
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



srorronas. FCC RF Test Report Report No. : FR371207D

34

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT20_CH157_5785MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLeveI (dBuVIm) i e ]
1138 / \ 1138
bl
975
95
813
L3 B
50 ] | I U3
1 Al
4e By ;”.w,z*.*. wmmaﬂ.,m"“
468 W
325
Peak
3 125
163
5600 5680. §760. 5840. 5920, 6000
Frequency (MHz)
Y
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Facter Factor Remark
NHZMM_dBmTJ‘m_dB_dB_dE_m_deg— lelt ‘ Read At Cable Preamp Aux APos  TPos
LS00 SLTB GR30-16.60 OLE5 60 1LE4 B0 000 480 276 PEN Freg Level Line Margin Level Factor Loss Factor Factor Renark
2 5631.60 45.63 69.49 -20.86 38.74 34.60 11,67 35.78 .00 400 276 PEAK —_—
3OSTERA0 3.8 105.01 5693 39.47 .60 1LM4 B3 QM 40 26 PEM Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
4 5720.00 47.08 110.90 -63.82 38.36 34.66 1117 37.11 0.00 480 276 PEX 1 5785.00 104,13 - - 9652 4.88 1127 3854 0.0 400 276 PEAK
11"Le\ielidlillwm]
1134
ik “
LN
Al
I e N )
488
Avg Blank L/-H_,
125
163
Y
1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
MeBdndiie B B & & B B a i
1 5785.00 96.52 oeees ceeeen 88.82 34.86 11.26 33.42 0.00 400 276 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C108 of C131
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Pol. Vertical Fundamental
NCCIC L)
. \\
m A
1.3
'I UNI
§ |
f

“ i N

WWWWVWW” lW?uN T TR
2!

Peak Blank
1 ki
5600 5680, 760, 5840, 5020, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor Loss Facter Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
1 5854.30 43.9 111.36 -67.40 37.32 35.01 1134 30.71 0.06 400 276 PEAK
2 574,30 44,41 185.36 -60.95 37.69 35.85 11,35 30.68 .00 400 276 PEAK
3 5919.60 47.92 72.28 -24.36 41,61 35,12 11,46 39.61 .00 400 276 PEAK
4 5047.60 47.22 68.30 -21.08 40.21 35.15 11.42 9.5 0.00 480 276 PEM
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Pol. Horizontal Vertical
1‘.lrauﬂml(llDu‘ﬂm) 1 Level (dBuVim)
1138 134
ki &
813 N3 0 UNI3
STUTL 1L LT wf o I 4L 7L
UNI-3{AVG) JE A 1 B _ L UIMMQ\E
- T = - : -1 - 0l
13 1 i rm
Peak i
325 32'
Avg .
163
7000 9200, 11400, 13600, 15800, 18000
7000 9200. 1400, 13600 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Presmp Aux APos TPos
Linit Real  Ant Cable Preamp  hux APos  Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwv/m dv/m 08 B dB/m B dB A8 o deg
MHe douu/m dBuv/m 8 BV dB/m BB B A8 deg 1 11570.00 53.03 74.80 -20.97 6449 38.36 16.41 66.23 .00 28 79 PEAK
1 1157008 45.60 74.00 -28.3% S7.07 38.36 1541 66.53 883 - - PEAK 7 LS008 .63 5400 -9.37 S6.09 38.36 16.41 66.23 .08 2B 79 AVERAGE
117500 5045 68.00-17.35 5365 4103 M4 GAET BB - - PEMK 3 U508 506 8.0 -10.44 GLOG 4123 2.4 G457 883 - - PEAC
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35

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT20_CH165_5825MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
A
93 w5
813 "
U-NI-3
50 (R 1 A S U3
65
e e —
TN e 188 W
325
Peak 15
163
163
5600 5680, 5760, 5040, 5920, 6000
Frequency (MHz)
weney W 10 1. it 4l B o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.60 6l.06 113.18 -52.12 5441 35.01 11,33 39.69 .06 100 192 PEAK o R EE—————,
2 STL 443 106.36 L3 4772 B4 L35 N 0.00 180 190 PEAK thz ddv/u B/ B dB/m B B B deg
3 5024.30 47.17 66.45 -21.28 40,25 35,12 11,46 30.60 .06 100 192 PEAK 1 4660.00 49.8) 74.00 -2.13 43.49 3412 10.07 77.86 0.0 109 192 Peak
4 5045.20 47.40 68.30 -20.90 40.48 35.15 11.42 39.57 0.00 180 192 PEX 1 5825.00 107.54 ---- 100.58 34.9 1131 39.23 .80 108 192 PEAK
1,,,Le\iel (BuVIm)
1134
2
Lk
83
65
I S )
e o
Avg Blank MM
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B & o dg
1 4660.00 53.43 5400 -0.57 47.18 34.12 10.07 37.86 0.0 108 192 Average
7 585.00 9891 -eeee ceeens 9176 34.95 1131 30.11 .80 108 192 AVERAGE
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35
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT20_CH165_5825MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLeveI (dBuVIm) i e ]
1138 / \ 1138
975 !
‘ 95
813
) L3 B
0 | 1y T i L3
Al
488, A,“,"' e iy
325
Peak
3 125
163
5600 5680. §760. 5840. 5920, 6000
Frequency (MHz)
Y
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Facter Factor Remark
NHZMM_dBmTJ‘m_dB_dB_dE_m_deg Limit ‘ Read At Cable Preamp Aux APos  TPos
| S0 5.0 10007 5497 S0.65 W0l 1L33 170 0.00 07 266 PEM Freg Level Line Margin Level Factor Loss Factor Factor Remark
2 5360.40 64,61 109.39 -4.78 57.95 5.0 1134 39.70 .08 397 266 PEAK —_—
3OS0 4621 6345 22,20 39.09 /12 1146 W6 0.8 39T 266 PEM Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
4 50%5.60 47.12 68.30 -21.18 40.19 35.13 11.48 39.60 0.00 3097 266 PEM 1 5805.00 102,29 oooee ool 95.05 34.04 1130 30.00 0.00 397 266 PEAK
11"Le\ielidlillwm]
113§
w5 i
LN
Al
I e N )
488
Avg Blank Lfy
125
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
MeBdndiie B B & & B B a i
1 5625.00 95.02 ------ --oe- 87.78 34.94 1130 30.08 0.80 397 266 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1ML&W:I(llBu‘ﬂm) 139Leml(tlllu‘mn)
1138 1138
w5 a5
3 " iy I3
: I R 1 L1 I
i W By RN LTl i
650, 5 U-NI-38VG)
e _ L UMHAvG) m - T : ) 1
e | PRI
Peak R A 5
325
Avg 163
163
7000 9200, 11400, 13600, 15800 18000
Frequen Hz)
i i, 14, 13800, 15800, 18000 e (e
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi gl BV & W g B 8 B m dg
- 1 9319.53 47.59 74.80 -26.41 63.29 36.60 14.60 66.99 0.0 ---  --- PEAC
Mhe dBulfn dBuW/e dB dBV B OB B o deg 2 L6000 5221 TAG0-ILT G5 AL 16.46 65,08 000 286 77 PEAK
1 116500 4479 7480 -19.20 5601 3842 16.46 6620 000 --- - PEAC 3 1165000 4294 5400 -11.06 5425 3342 16.46 66.20 0.0 286 77 AVERAGE
147500 4877 6320 -19.53 S2EL AL MR BATT A8 - - PEN 4OUATS00 5B GR.DD-15.04 SA5R ALX 2030 GATT 0.0 - - PEAC
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Pol. Horizontal Vertical
1ML&W:I(llBu‘ﬂm) 139Leml(tlllu‘mn)
1138 1138
w5 a5
3 " iy I3
: I R 1 L1 I
i W By RN LTl i
650, 5 U-NI-38VG)
e _ L UMHAvG) m - T : ) 1
e | PRI
Peak R A 5
325
Avg 163
163
7000 9200, 11400, 13600, 15800 18000
Frequen Hz)
i i, 14, 13800, 15800, 18000 e (e
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi gl BV & W g B 8 B m dg
- 1 9319.53 47.59 74.80 -26.41 63.29 36.60 14.60 66.99 0.0 ---  --- PEAC
Mhe dBulfn dBuW/e dB dBV B OB B o deg 2 L6000 5221 TAG0-ILT G5 AL 16.46 65,08 000 286 77 PEAK
1 116500 4479 7480 -19.20 5601 3842 16.46 6620 000 --- - PEAC 3 1165000 4294 5400 -11.06 5425 3342 16.46 66.20 0.0 286 77 AVERAGE
147500 4877 6320 -19.53 S2EL AL MR BATT A8 - - PEN 4OUATS00 5B GR.DD-15.04 SA5R ALX 2030 GATT 0.0 - - PEAC
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Pol. Horizontal Vertical

| Leve! (dBuVim) | Level (dBuVim)

1050 1050

00 04

U ] — UL

=T I m minl| I m
Peak

W~ N o I N e
Avg WW 5 ‘ i ot Y

AMWWMW e Wt et WW‘WMMWW g W

100 0

1 1

18000 40, 0, 30, N, 400 18000 2400, 26800, 3. 35600, 40000

Frequency (i) Freguency (ke
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Pol. Horizontal Vertical
| Level (dBuVim)
&, UNIL3 0. U-NIL3
] ]
| | |
3 ¥ T ke
: %AAM b fk e e 2 4 M:WW’“ whe u
‘ W . WMWW
QP

T30 100, 200. 300 400. 500. 600. 700 800. 900. 1000 30100 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit Read CableAntenna Preamp A/Pos T/Pos

Freq Level Limit Line Level Loss Factor Factor Remark Freq Llevel Limit Line Level Loss Factor Factor Remark

Miz dBuv/m  dB dBuv/m dBuv  dB dB/m B cm  deg MHz dBuv/m  dB dBuv/m dBwy  dB dB/m  dB e deg
1 30.80 21.20 -18.71 40.80 29.83 @.71 24.57 33.82 ---  --- Peak 1 32.91 25.50 -14.50 40.00 34.62 0.76 23.86 32.94 ---  --- Peak
2 92,68 22.40 -21.10 43.58 38.28 1.4 15.54 32.86 - - Peak 2 59.18 20.91 -19.89 40.00 39.91 1.14 12.76 32.98 ---  --- Peak
3 241.46 25.59 -20.41 46.88@ 38.18 2.37 17.98 32.78  --- --- Peak 3 86.26 19.80 -20.20 40.08 36.85 1.39 14.39 32.83 --- --- Peak
4 373.38 23.67 -22.33 46.00 32.68 2.94 21.81 32.88 ---  --- Peak 4 352.84 20.70 -25.30 46.80 30.29 2.86 20.48 32.93 ---  --- Peak
5 551.86 24.03 -21.97 46.88 28.45 3.59 25.18 33.11  ---  --- Peak 5 554.77 24.40 -21.60 46.80 28.82 3.6 25.89 33.11  ---  --- Peak
& 727.43 27.10 -13.90 46.88 30.33 4.13 25.56 32.92 ---  --- Peak [ 830.25 28.25 -17.75 46.00 29.91 4.40 26.46 32.52 ---  --- Peak

Sporton International Inc.(Kunshan) Page Number : C116 of C131

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



srorronas. FCC RF Test Report Report No. : FR371207D

36

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT40_CH151_5755MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
U3 T
138 1138
— 21
95 W
!
83 1 3
51 N 1 1 A S
850

1 1

2
Bl

48
325
Peak 325W
163
163
5600 5631, 5662, 5683, 5724, 5755
Frequency (MHz)
weney W 10 1. it 4l Bl o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 564356 51,21 66.30 -17.09 4115 34.60 11.86 35.63 .00 100 13 PEAK o R EE—————,
2 OSELA6 A3 B39 -0.0 M. MG 1LE BB R0 1@ 13PEK thz ddV/u Bulfn B dB/m B B B an deg
3 5714.86 79.84 189.46 -20.62 71.83 .64 1116 37.01 006 160 13 PEAK 1 4606.00 58.62 74.00 -15.38 52,58 34.61 16.01 37.98 o.80 311 174 PEAK
4 5713 73.95 110,19 -37.24 65.23 3466 1117 3711 0.00 180 13 PEX 7 5758.00 105.57 -eeee ceeeee 97.42 34.77 1122 37.34 .80 18 13 PEAK
1,,,Le\iel (BuVIm)
1134
5 !
83
65
I N N 1 VLHAG
48
Avg Blank 32.5M
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B & o dg
1 4606.00 52.80 54.80 -1.14 40,82 34.81 16.01 37.98 0.0 311 174 AVERAGE
7 5758.00 96.89 ------ ---ee- 83.74 34.77 1122 37.34 .80 108 13 AVERAGE
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Pol. Horizontal Fundamental
" Level (dBuVim)
1138
—
915
813
U-NI
§ n
£
} i it
' A bt oo
3!
Peak Blank
1 ki
5755 5794, 5833 572, 5. 5050
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
1 5854.84 52,9 111.26 -58.36 46.26 35.01 11,34 39.71 .06 180 13 PEAK
2 5835.62 54,73 110.73 -56.00 48.89 35.01 1134 3971 0.06 160 13 PEAK
3 592485 46.53 66.41 -21.88 39.61 35,12 1146 30.60 .00 100 13 PEAK
4 5043.37 48.13 68.30 -20.17 4114 35.14 11.42 39.57 0.00 180 13 PEX
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36
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT40_CH151 5755MHz
ANT CDD 0+1
Pol. Vertical Fundamental
e dBuvim) 1 o L2l (dBuVim)
NI
138 1138
T 2
9 w3
813 3¢ "
651 R S O VA3
65.0
488 ! !
O A i | n”| A
sl I W Lo 4E.E
325
Peak 325W
163
163
5600 5631, 5662, 5693, 5724, 5755
i MH
T W 100 1 e 00 Bl Tt
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5630.3% 50.20 65.30 -18.18 40.14 34.60 1184 3558 @.00 480 92 PEAK -
1SS 40 6R.ED 0.5 .53 MG ILET BT6 000 40 92 PEN Mz B/n dm B B dB/m A B A o dyg
3 5717.9 70.50 110.33 -39.83 6L.75 .65 1LI17 37.07 @.06 480 92 PEAK 1 4606.00 54.55 74.80 -19.45 48,51 34.81 10.01 37.98 .00 300 195 PEAK
4 5720.28 75.20 111.54 -36.25 66.57 .66 1117 3711 0.0 480 92 PEAK 1 5755.00 104.80 -eeeesoeeeees 96,865 34.77 11.22 37.84 0.0 400 92 PEAK
1,,,Le\iel (BuVIm)
1138
w5 2
8.3
65.0
N A A L
488 1
Avg Blank 125
163
100 200, 3400, 4600, 5800, T000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B & ) B & & B a g
1 4606.00 45.20 54.80 -B.80 39.16 34.81 10.01 37.98 .60 308 195 AVERAGE
1 5755.00 95.25 ------ ------ 87.16 3477 11.22 37.84 .80 400 02 AVERAGE

Sporton International Inc.(Kunshan)
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Pol. Vertical Fundamental

NCCIC L)

138

—
975
1.3
m U-NI-3
[ H Iy
ol R 3 4
MM o Akl i b
2!
Peak Blank

1 ki

5755 5794, 5833, 5872, 5o 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
1 5854.84 47.00 111.26 -64.26 40.36 35.01 1134 30.71 .06 400 92 PEAK
2 5370.83 46.40 186.47 -60.07 30.69 35.04 11,35 30.68 .00 400 92 PEAK
3 592426 46.58 66.85 -20.27 39.66 35,12 11,46 30.60 .06 400 92 PEAK
4 503.35 47.85 68.30 -20.45 40.88 35.14 11.41 39.58 0.00 480 02 PEX
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Pol. Horizontal Vertical
mLmI(dDu‘ﬂm) 1‘,mLmI(m]J‘ﬂrn)
1138 1138
w5 a5
3 " i I3
: I R 1 L1 I
i W By RN LTl i
50 s UNI4{AVG)
e _ } I L m R - ) 1
48 1 TP o
Peak —"_— 8
325
Avg 163
163
7000 9200, 11400, 13600, 15800 18000
Frequen Hz)
i i, 14, 13800, 15800, 18000 e (e
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi gl BV G G dBm B 6 & m dg
- 1 920733 47.66 68.30 -20.64 §3.74 641 M5 65,94 .00 - - PEAK
Mhe dBulfn dBuW/e dB dBV B OB B o deg 2 USO8 SLAD TAGD 2260 6L07 M1 1637 66.25 000 289 83 PEN
1 1150780 47.64 7400 -26.3 59.21 3831 1637 6655 88 - - PEAK 3 OLSI0.00 4L86 S4.00 1114 5443 331 1637 6525 0.0 289 63 AVERAGE
115053 5154 68.00 -15.66 5.1 4105 M7 G459 8B - - PEMK 4 17265.00 S5.60 68.20 -12.60 5.7 4LJS 2B.1B 6469 0.00 - - PEAK
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37

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT40_CH159_5795MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
; 1
[l
93 w5
813 "
U-N-3
50 (R 1 A S U3
3 4 650
1 1
4B A
i Al At i) 46.&
325
Peak 125
163
163
5600 5680. §760. 5840. 5920, 6000
Frequency (MHz)
weney W 10 1. it 4l B o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5638.80 49.79 65.30 -18.51 30.69 34.60 11.86 35.56 0.0 116 179 PEAK o R EE—————,
156000 47.31 63.30-20.99 330 MGD ILOT B3 0.00 116 179 PEAK Mz duV/m dBu/m  dB oBV dB/m B 0B om deg
3 576640 53.15 107.89 -53.94 44.22 .62 1115 36.84 .08 116 179 PEAK 1 4p36.00 55.09 74.00 -18.91 43.89 34.47 le.04 37.91 0.8 378 177 PEAK
4 572248 55.75 116.37 -60.62 47.06 34.67 1117 37.15 0.0 116 178 PEX 7 5795.00 107.49 weeeen ceeens 99.79 34.86 11.26 38.42 o.80 116 170 PEAK
1,,,Le\iel (BuVIm)
1134
2
Lk
83
650
I A — )
48
Avg Blank 125
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B & o dg
1 4636.00 56.81 54.80 -3.19 4461 34.47 16.04 37.91 0.0 378 177 AVERAGE
1 5795.00 98.67 ------ -ee-e- 98.86 34.85 11.26 35.38 0.80 116 178 AVERAGE
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Pol. Horizontal Fundamental

NCCIC L)

- |

975 Mm \
] ‘ M( U-NI-3

B Bputpvchrsrirgt %m‘;;w 3

R
A
AT Ty i

Peak ¥ Blank

5600 5680, 5760, 5840, 5920, 000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
5852.80 60.46 115,92 -35.46 53.79 35.01 1133 39.67 @.06 116 178 PEX
5855.00 50.07 110.86 -50.99 52.41 35.82 134 39.70 0.00 116 178 PEX
502480 45,45 68.45 -22.97 38.36 35,012 1l.46 9.60 0.00 116 178 PEX
5050.60 47.94 68.30 -20.36 40.89 35.16 11.43 39.54 0.00 116 170 PEX

PR
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37
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT40_CH159_5795MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLeveI (dBuVIm) i e ]
1138 / \ 1138
i
975 W
813
L3 B
0 1y T i L3
1 3, Al
B poms i .
488
325
Peak
3 125
163
5600 5680. §760. 5840. 5920, 6000
Frequency (MHz)
Y
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Facter Factor Remark
NHZMM_dBmTJ‘m_dB_dB_dE_m_deg Limit . Read At Cable Preamp Aux APos  TPos
| SLED 4971 GL.30-18.50 .68 .60 1LE5 B3 000 00 78PN Freg Level Line Margin Level Factor Loss Factor Factor Remark
2 5630.30 49.33 65.89 -19.56 39.43 .60 1167 35.77 0.0 399 78 PEAK —_—
3 STBGA 5055 107.09 5650 L2 M6 1115 HB4 0.8 399 TR PEM Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
4 5720.00 47.99 110.90 -62.91 39.27 34.66 1117 37.11 0.00 399 78 PEX 1 5795.00 104,60 --eeev ooeee- 96.99 34.88 1127 3854 0.0 39 78 PEAK
11"Le\ielidlillwm]
1134
w5 !
LN
Al
I e N )
488
Avg Blank
125
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
MeBdndiie B B & & B B a i
1 5795.00 95.32 ----ov -oeeee 87.51 34.85 1126 38.38 0.80 399 78 AVERAGE
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Pol. Vertical Fundamental

NCCIC L)

. \\

975 ffw\ ] \

03 ‘

W U-NI-3

¢ A | N

BBl T lm.lmm A

2!

Peak Blank

1 ki

5600 5680, 760, 5840, 5020, 6000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
1 5854.80 59.34 113,15 -53.84 52.69 35.01 11,33 30.69 @.08 399 78 PEAK
2 5374.80 57.43 185.36 -47.88 50.76 35.85 11,35 30.68 .08 399 78 PEAK
3 5924.30 45.56 65.45 -20.89 38.64 35,12 1146 30.60 .06 399 78 PEAK
4 50%.48 47.32 68.30 -20.98 40.28 35.16 11.43 39.55 0.00 399 78 PEN
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Pol. Horizontal Vertical
mmelmswm) 1 Level (dBuVim)
1138 134
ki &
813 N3 0 UNI3
STUTL 1L LT wf o I L1 7L
“ UALZAVG)
L S U l—r 1 ; S Y e &l
I 1 RO [avevooy wvey e SeTT
Peak ——— -
32!
325
Avg .
163
7000 9200, 11400, 13600, 15800, 18000
7000 9200. 1400, 13600 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Presmp Aux APos TPos
Linit Real  Ant Cable Preamp  hux APos  Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwv/m dv/m 08 B dB/m B dB A8 o deg
MHe douu/m dBuv/m 8 BV dB/m BB B A8 deg 1 9272.60 47.21 68.20-20.99 63.05 36.55 1453 66.92 .08 - - PEAK
1 1159908 4457 7400 -19.43 S6.00 3837 1640 6622 883 - - PEAK 7 1159588 45.09 74.00 -5.91 59.51 38.38 16.42 66.22 889 - - PEAC
1 UAM.40 SLE4 68.00-18.36 55.06 4122 M.25 GAK9 883 - - PEAK 31738053 5404 GB.00 -14.16 S7.26 4122 20.26 G470 889 - --- PEAC
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38
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT80_CH155 5775MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
Al
9 w3
813 "
7 3 U-NI-3
651 1 I S B O VA3
650
1
488
488
325
Peak 125
163
163
5600 5680, 5760, 5840, 5020, 6000
i MH
T W 100 1 e 00 Bl Tt
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 543,20 62,17 68.30 -6.13 52,13 34.60 1186 35.62 @.06 180 171 PEAK -
1 566400 65.29 7860 -13.40 55.60 3460 1.9 36,00 0.08 180 171 PEM Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg
3 5763.60 68.12 106,31 -38.19 59,15 34.61 1LIS 3679 @.06 180 171 PEAK 1 46l18.00 56.20 74.80 -17.80 50.88 34.84 10.03 37.95 .60 M6 177 PEK
4 5720.00 53.42 110.00 -52.43 49.78 .66 1117 3711 0.0 180 171 PEAK 1 5775.00 103.85 ceeeen ceeeen 95.79 3479 11.23 37.96 0.0 100 171 PEAK
1,,,Le\iel (BuVIm)
1138
a5 2
8.3
650
L L1 oy kA
488
Avg Blank 125
163
100 200, 3400, 4600, 5800, T000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B & ) B & & B a g
1 46l18.00 52.72 54.80 -1.28 46,60 34.84 10.03 37.95 Q.60 306 177 AVERAGE
1O5TT5.00 9470 eeeeee eeeeen 86.64 3479 11.23 37.95 0.80 100 171 AVERAGE
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Pol. Horizontal Fundamental

NCCIC L)

- |

975 ety

N

AT

6 1
il

Peak ¥ Blank

4
LU ——

5600 5680, 5760, 5840, 5920, 000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg
585480 68,11 111,36 -43.25 61.47 35.00 1L.34 23971 @.00 180 171 PEX
5862.40 64.07 168.83 -44.76 57.41 5.0 134 970 0.00 180 171 PEX
591440 5444 76,12 -21.68 47,36 35,11 1139 .62 0.00 180 171 PEX
5035.20 43.04 6.3 -20.26 41.07 35.14 1141 39.58 0.00 180 171 PEX

PR
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38

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

ANT CDD 0+1
Pol. Vertical Fundamental
e dBuvim) 1 o L2l (dBuVim)
138 / \ 1138
I
9 w3 2
813 i "
AN 'K
651 N S O VA3
‘ 65.0
e 1
488 R
325 MWW
Peak 125
163
163
5600 5680, 5760, 5840, 5920, 6000
i MH
T W 100 1 e 00 Bl Tt
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark L
Linit Read  Ant Cable Preamp Aux AP TPos
We B B & B B & 6 @ g Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5p43.60 63.43 65.30 -4.87 53.40 34.60 1186 35.63 Q.08 3% 79 PEAK -
2G040 6499 76.02-1L03 5525 .60 1LE9 BO5 000 39 79 PEN Mz B/n dm B B dB/m A B o dyg
3 5760.80 66.49 185.52 -39.83 57.43 34.60 1114 3673 @08 3% 79 PEAK 1 46l18.00 52.62 74.80 -21.38 46,50 34.84 10.3 37.95 .00 159 357 PEAK
4 572200 75.33 115.46 -39.63 67.13 3467 1117 3.4 0.0 3% 79 PEAK 1 5775.00 100.28 ------ ------ 92,13 .77 1122 37.84 o0 399 79 PEAK
1,,,Le\iel (BuVIm)
1138
a5 7
8.3
65.0
L L1 o UheyAvg)
4EIE \\\/‘V
Avg Blank 125
163
100 200, 3400, 4600, 5800, T000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux AP TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm M8 dB B o deg
1 4018.00 48.69 54.80 -5.31 42.57 34.84 16.03 37.95 .80 159 357 AVERAGE
1577500 9168 -ee-en eeeee- 83.71 34.83 1125 38.19 .80 399 79 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim)
1 \\
95 iy \
813
1 U-NI
i - \ M‘ \2
oL A b
MR IR T M
3!
Peak Blank
1 ki
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m A8 A8 dB o deg

1 SSLED 67.04 11489 4605 6L23 WAL 1LI 16D 000 30 T9PEM
2 SES0.60 65.30 109,61 4431 .64 WAL 1L DD 000 30 T9PEK
IOSIAE 4005 GB.45 1.0 4204 WL 1149 W60 000 30 T9PEM
4SO 4743 B30 -0.87 4 B4 1142 BT 000 W 70 PEN
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Pol. Horizontal Vertical
1MLMI(llBu‘ﬂm] . Level (dBu/m)
138 134
i &
2
83 i M NI
’ R ) 1T M
gy iy 1L T T i
650 UNIIAVE)
U-HIL3AVG) Jd T T 7 - i 1 -
— L 4 _ B I il — - ——
1 ™ IWM—w bk
Peak s .
[ 3!
5
Avg .
163
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz
i e i, 1350 150 a0 ey )
Frequency (MHz
ey ) Linit Read  Ant Cable Presmp Aux APos TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark WG EVe @ BN B & & B a deg
- 1 9B9.68 47.67 68.20 -20.53 £3.63 3648 1449 6633 889 - - PEAC
Mz dwu/m dBuv/m 0B dBV dB/m B B oAb m deg 2 1156133 47.20 74.00 -26.79 S8.69 38.35 16.40 66.23 .08 - - PEAK
1 11550.00 45.77 74.00 -18.23 57.7 8.3 1639 66.23 0.0 - --- PEMC 3173773 5171 68.20 -16.43 S4.001 414 2021 6464 0.0 - --- PEAC
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 92.61 1.362 0.734 0.75kHz
802.11ac VHT20 93.09 1.282 0.780 0.82kHz
802.11ac VHT40 87.70 0.641 1.561 1.6kHz
802.11ac VHT80 78.01 0.319 3.136 3.3kHz

802.11a

Spectrum T

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz
| Att 30 de @ SWT Sms @ VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.03 dB
30 dem 1.47101 ms
1 0z M1[1] 17.64 dBm

@R o 4 — n RS CRERETIE JRVARI S W st N

TP WWW'W‘WWW\lWW uél
T4

10 dém

0 dbm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm
CF 5.18 GHz

Marker

691 pts

500.0 ps/

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 543.48 ps 17.64 dBm
D2 M1 1 1.36232 ms 1.80 dB
D3 M1 1 1.47101 ms 0.03 de

T" [ Ready BENRREERY e y
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802.11ac VHT20

Spectrum TI

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

fo Att 30 de & SWT Sms & YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.06 dB
30 dBm 1.37681 ms

M1 M1[1] 17.70 dBm
Gl e e A B v = Bapirfarb sty e AR WAL ANE o 41

o
=

10 dém

0 dem

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm:

-60 dBm
CF 5.18 GHz 691 pts
Marker
Type | Ref | Trc | X-value | ¥-value | Function |
M1 1 710,14 ps 17.70 dBm
D2 M1 1 1.28261 ms 2.20 dB
D3 M1 1 1.37681 ms -0.06 dB

]-r | Ready

500.0 ps/

Function Result |

802.11ac VHT40

Spectrum Tl

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz
| Att 30 dB & SWT 2ms & VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.04 dB
30 dem: 730.43 ps
M1[1] 14.34 dBm

20

m o Jpi] ‘Llr\J*'MM”'l wL AP RIS oAl [HUMWMWW b +26.W

10 dem:

0 dem

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dBm

-60 dBm
CF 5.19 GHz 691 pts
Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 426,09 ps 14.34 dBm
D2 M1 1 640,58 ps 2.58 dB
D3 M1 1 730.43 ps -0.04 dB

200.0 ps/

]" | Ready BRRRRRRRE i

Sporton International Inc.(Kunshan)
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802.11ac VHT80

Spectrum TI

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

| Att 30 de & SWT 2ms & VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.08 dB
30 dem 408.70 ps

M1[1] 9.45 dBm)
20 dem:

- 139.13 ps
I o ey T gppnadoty gl vy
' A

Hh
-30 dBm

-40 dBm

-50 dem

-60 dBm
CF 5.21 GHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 139.13 ps 9.45 dBm
D2 M1 1 318.84 ps 4.03 dB
D3 M1 1 408.7 ps 0.08 dB

691 pts

200.0 ps/

- —
]" Ready BRERRRRRE i
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